0706846



TECHNICAL REPORT C-69-3

EXPEDIENT REINFORCEMENT FOR CONCRETE FOR USE IN SOUTHEAST ASIA

Report 2

PRELIMINARY TESTS OF BARBED WIRE, CONCERTINA WIRE, WIRE ROPE, LANDING MAT, AND LANDING MAT TIE BARS

by F. B. Cox, H. G. Geymayer



Sponsored by Office, Chief of Engineers, U. S. Army

Conducted by U. S. Army Engineer Waterways Experiment Station, Vicksburg, Mississippi

This document has been approved for public release and sale; its distribution is unlimited

ACCESSION	l far
CFSTI	WHITE SECTION
000	BUFF SECTION
UNANNOUN	CED 🗖
JUSTIFICA	ION
BY Distribu	NON/AVAILABILITY CONCE
DIST.	AVAIL AND/OF SPECIAL
1	

Destroy this report when it is no longer needed. Do not return it to the originator.

• • •

The findings in this report are not to be construed as an official Department of the Army position unless so designated by other authorized documents.



)

TECHNICAL REPORT C-69-3

EXPEDIENT REINFORCEMENT FOR CONCRETE FOR USE IN SOUTHEAST ASIA

Report 2

PRELIMINARY TESTS OF BARBED WIRE, CONCERTINA WIRE, WIRE ROPE, LANDING MAT, AND LANDING MAT TIE BARS

Ьу

F. B. Cox, H. G. Geymayer



March 1970

Sponsored by Office, Chief of Engineers, U. S. Army

Conducted by U. S. Army Engineer Waterways Experiment Station, Vicksburg, Mississippi

This document has been approved for public release and sale; its distribution is unlimited

THE CONTENTS OF THIS REPORT ARE NOT TO BE USED FOR ADVERTISING, PUBLICATION, OR PROMOTIONAL PURPOSES. CITATION OF TRADE NAMES DOES NOT CONSTITUTE AN OFFICIAL EN-DORSEMENT OR APPROVAL OF THE USE OF SUCH COMMERCIAL PRODUCTS.

μ.

ł

FOREWORD

A research investigation "Development and Construction Guides for Bamboo Reinforced Concrete," sponsored by the Office, Chief of Engineers (RDT&E), was authorized by program guidance, C.E.O.P.-67, RDTE Annex 2, dated 1 July 1966. The name of the program was changed to "Expedient Concrete Reinforcement" on 6 January 1967, and the program was expanded to include other potential reinforcing materials, such as barbed wire, concertina wire, AM2 landing mat tie bars, sections of M8 pierced steel landing mats, and wire rope, that are generally available near combat areas.

The work was performed during the period January 1967 to May 1969 at the Concrete Division of the U. S. Army Engineer Waterways Experiment Station under the direction of Messrs. Bryant Mather, Chief of the Concrete Division, James M. Polatty, Chief of the Engineering Mechanics Branch, Helmuth Geymayer, Chief of the Structures Section, and Frank B. Cox. This report was prepared by Messrs. Cox and Geymayer.

COL John R. Oswalt, Jr., CE, and COL Levi A. Brown, CE, were Directors of the Waterways Experiment Station during the investigation and publication of this report. Messrs. J. B. Tiffany and F. R. Brown were Technical Directors.

v

CONTENTS

-

Pa	ge
FOREWORD	v
NOTATION	ix
CONVERSION FACTORS, BRITISH TO METRIC UNITS OF MEASUREMENT	xi
SUMMARY xi:	ii
PART I: INTRODUCTION	l
Background	1 2
PART II: PROPERTIES OF SUBSTITUTE REINFORCING MATERIALS	3
Barbed and Concertina Wire	3 5 6 7
PART III: BEAM TESTS	10
Concrete Materials and Mixture Proportions	11 12 13 26
PART IV: CONCLUSIONS	38
Engineering Properties of Expedient Reinforcing Materials	38
and Deflections	+0 +3
LITERATURE CITED	+6
TABLES 1-12	
PHOTOGRAPHS 1-17	
PLATES 1-16	
APPENDIX A: SINHA-FERGUSON ANALYSIS	Al
APPENDIX B: ELASTIC AND ULTIMATE STRENGTH ANALYSES OF BEAMS REINFORCED WITH AM2 LANDING MAT TIE BARS	B1

vii

0.7

NOTATION

a	Depth	of	rectangular	stress	block
---	-------	----	-------------	--------	-------

- A_{R} Cross-sectional area of reinforcement
- b Beam width

5

- C Total compressive force carried by concrete
- d Distance from the center of gravity of reinforcement to the top fiber of concrete
- E_{c} Modulus of elasticity of concrete
- E_{R} Modulus of elasticity of reinforcement
- f_c Concrete stress
- f' Compressive strength of concrete
- f_R Stress of reinforcement
- fy Yield strength of reinforcement
- h Beam height
- JD Distance from centroid of compressive force to centroid of tensile force
- kd Distance from NA to the top fiber of concrete (elastic analysis)
- K d Distance from NA to the top fiber of concrete (Sinha-Ferguson and modified ultimate strength analysis)
 - L Clear span length of beams
 - M Internal moment of member
- NA Neutral axis of member
- p Reinforcement ratio, $p = A_p/bd$
- pb Reinforcement ratio for balanced cross section
- T Total tensile force carried by reinforcement
- W Weight of concrete per cubic foot
- ϵ_{c} Strain of concrete
- ϵ_{R} Strain of reinforcement
- ϕ Strength capacity reduction factor

CONVERSION FACTORS, BRITISH TO METRIC UNITS OF MEASUREMENT

British units of measurement used in this report were converted to metric units as follows:

· · · · · · · · · · · · · · · · · · ·	By	To Obtain
	2.54	centimeters
	0.3048	meters
	6.4516	square centimeters
	16.3871	cubic centimeters
	0.0283168	cubic meters
	0.764555	cubic meters
	0.45359237	kilograms
0 lb)	907.185	kilograms
re inch	0.070307	kilograms (force) per square centimeter
c foot	16.0185	kilograms per cubic meter
inch-pounds		meter-kilograms (force)
ees	5/9	Celsius or Kelvin degrees*
	0 lb) re inch c foot ees	By 2.54 0.3048 6.4516 16.3871 0.0283168 0.764555 0.45359237 0 lb) 907.185 re inch 0.070307 c foot 16.0185 0.011521 ees 5/9

* To obtain Celsius (C) temperature readings from Fahrenheit (F) readings, use the following formula: C = (5/9)(F - 32). To obtain Kelvin (K) readings, use: K = (5/9)(F - 32) + 273.15.

SUMMARY

This is the second of a series of reports on expedient reinforcement for use in Southeast Asia. This report concerns materials generally available near theater of operations areas, specifically, barbed and concertina wire, wire rope, landing mat, and landing mat tie bars.

The most important engineering properties (yield strength, tensile strength, elastic modulus, and bond) of the materials were determined and 17 concrete beams were cast and tested to determine the suitability of the materials as reinforcement and to develop design procedures.

Each of the materials tested can be used as expedient reinforcement, but due to its method of fabrication, wire rope is the least desirable. Wire rope larger than 3/4 in. (1.90 cm) in diameter is not recommended as expedient reinforcement. Paint should be removed from AM2 landing mat tie bars to make them suitable as reinforcement. If it is necessary to join the tie bars to obtain a sufficient length of reinforcement, the bars should be joined by welding rather than by bolting. Barbed and concertina wire should be placed in assemblies of approximately six strands each to reduce fabrication time.

At present shear reinforcement is recommended for all types of reinforcement tested, although the shape of the M8 landing mat tested provides effective partial shear reinforcement when the sections are placed in an upright position. Either barbed or concertina wire stirrups were found to provide sufficient expedient shear reinforcement.

A modified ultimate strength (Sinha-Ferguson) method is recommended for the design of beams reinforced with barbed wire, concertina wire, wire rope, or landing mat. Either working stress or ultimate strength design according to ACI Code 318-63 is recommended for tie bar reinforcement. Shear reinforcement can be provided according to ACI Code procedures.

xiii

EXPEDIENT REINFORCEMENT FOR CONCRETE FOR USE IN SOUTHEAST ASIA

PRELIMINARY TESTS OF BARBED WIRE, CONCERTINA WIRE, WIRE ROPE, LANDING MAT, AND LANDING MAT TIE BARS

PART I: INTRODUCTION

Background

1. This is the second of a series of reports on expedient reinforcement for use in Southeast Asia, the first report having been concerned with the use of bamboo as a substitute expedient reinforcement.¹

2. As stated in Report 1,¹ there are several areas in the world where conventional steel reinforcing bars are scarce, costly, or in some cases unavailable. Consequently, military forces, as well as civilian agencies working in these areas, have a definite interest in locally available substitute reinforcing materials that can be used as an expedient reinforcement for temporary or secondary concrete structures.

3. This second report covers materials that, although not indigenous, are generally available in and near theater of operation areas, such as barbed and concertina wire, wire rope, sections of pierced steel landing mat, and discarded landing mat tie bars (fig. 1). It appears that all of these materials are basically suitable for expedient reinforcement; however, little, if any, information is available on their most important pertinent characteristics such



Fig. 1. Types of expedient concrete reinforcing materials investigated during this study

l

as elastic moduli and yield, tensile, and bond strengths, nor is there any information on how to effectively use any of these materials as an expedient reinforcement for concrete.

4. Therefore, systematic studies were undertaken to determine the essential relevant engineering properties of all mentioned materials, and methods of officiently utilizing each or any combination of the materials as an expedient reinforcement were investigated.

Purpose and Scope

5. The purpose of this investigation is to compile and generate information concerning the use of materials such as barbed and concertina wire, wire rope, pierced steel landing mat, tie bars for landing mat, etc., as substitute reinforcement for concrete in order to form the basis for a future design and construction guide for field engineers using concrete with expedient reinforcement.

 δ . To accomplish these objectives, the work was divided into the following phases.

- a. <u>Phase I.</u> During the initial phase, the most important engineering properties of all prospective substitute reinforcing materials were determined. Tests included the determination of yield strength, tensile strength, elastic modulus, and bond with concrete. These properties were considered to be the minimum data prerequisite for an intelligent attempt to design, cast, and test structural members.
- b. <u>Phase II.</u> A total of 17 beams (seven reinforced with either U. S. high tensile steel barbed or concertina wire, three reinforced with wire rope, two reinforced with sections of M³ pierced steel landing mat, and five reinforced with discarded AM2 landing mat tie bars) were cast and tested during this phase to generate information on suitable reinforcing techniques.
- c. <u>Phase III.</u> Tentative conclusions were drawn based on the test results described in the following chapters and tentative design and analysis procedures were suggested.

7. Since this is only an interim report of a continuing investigation, it is emphasized that all conclusions and design approaches are preliminary and may be subject to revisions as the study continues and new results become available.

PART II: PROPERTIES OF SUBSTITUTE REINFORCING MATERIALS

8. Since there is little information available on the relevant engineering properties of the pertinent materials, it was deemed necessary to first establish the most important design data, such as yield strength, tensile strength, tensile modulus, and bond strength, for the potential substitute materials.

9. The following is a summary of the test procedures used, and the results obtained during this phase of the investigation.

Barbed and Concertina Wire

10. As both barbed and concertina wire have 1/2- to 1-in.* (1.27- to 2.54-cm) barbs attached to their relatively small diameters (fig. 1), bond was not considered to be a problem. Consequently, it was held sufficient to determine the yield strength, the tensile strength, and the tensile modulus of elasticity prior to an attempt to design and construct structural elements reinforced with either material.

ll. Six specimens (three each of barbed and concertina wire) were prepared and tested as follows:

- <u>a</u>. Each test specimen was cut to a length of approximately 24 in. (60.96 cm) and consisted of a complete strand of either barbed (two wrapped wires) or concertina (one crimped wire) wire.
- b. An 8-in. (20.32-cm) electrical extensometer was then mounted near the middle of each specimen to measure its elongation under increasing loads (fig. 2). Stress-strain curves were plotted by an x-y recorder.
- c. A uniform loading rate of 1000 psi (70.3 kg/cm²) per minute was applied in all tests using a 30,000-1b (13,607.8-kg) universal testing machine.

12. Since, as anticipated, the stress-strain curves of neither the barbed nor the concertina wire (plate 1 and 2) showed a definite yield point, the 0.20-percent-offset method was used to determine the yield

^{*} A table of factors for converting British units of measurement to metric units is presented on page xi.



2

Fig. 2. Typical test arrangement used to determine the stressstrain characteristics of barbed and concertina wire

strength. The results of individual tests, listed in table 1, indicated an average yield strength of 75,000 psi (5273.0 kg/cm²), an average ultimate tensile strength of 100,533 psi (7068.2 kg/cm²), and an average tensile modulus of elasticity in air of 19,462,000 psi (1,368,315 kg/cm²) for the barbed wire; and an average yield strength of 146,333 psi (10,288.2 kg/cm²), an average ultimate tensile strength of 203,480 psi (14,306.1 kg/cm²), and an average tensile modulus of elasticity in air of 25,920,433 psi (1,822,388 kg/cm²) for the concertina wire. The standard deviation from the mean was within acceptable limits for all the tests; thus, the average of the three individual values was considered to be satisfactorily representative of the true material properties.

13. The yield and tensile strengths of both the barbed and concertina wire were slightly higher than expected, but their moduli of elasticity were considerably below the 29,000,000 to 30,000,000 psi (2,038,903 to 2,109,210 kg/cm²) usually obtained for ferrous reinforcement. These relatively low values for the elastic modulus are attributed to the tendency of the barbed wire to unwrap and of the concertina wire to become uncrimped as the loads were gradually increased. Since the strands are actually restrained when embedded in concrete, it appears that, if used as reinforcement, the effective modulus of both materials may be substantially higher than indicated by the unrestrained "in-air" tension test. The effective modulus in concrete is bounded by the results of in-air tests and the 29,000,000 to 30,000,000 psi (2,038,903 to 2,109,210 kg/cm²) normal for undeformed steel wires.

Wire Rope

14. All wire rope specimens were obtained from the Mississippi National Guard at Camp Shelby, Mississippi, and should be representative of similar wire rope used by any other particular branch of U. S. Military Forces.

15. Three particular specimens, consisting of one 1-1/4-in.- (3.18cm-) diameter steel center "tank retriever rope," one 3/4-in.- (1.90-cm-) diameter hemp center "railway tie rope," and one 5/8-in.- (1.59-cm-) diameter hemp center "jeep wrecker cable,"* were selected from the available sources to determine their ultimate tensile strength and their modulus of elasticity. It was originally planned to also determine the yield strength of all selected specimens; however, actual testing indicated that this was impossible without inflicting damage to the extensometer, and thus yield strength data were not obtained.

16. The three selected specimens were prepared and tested as follows:

- a. Each specimen was cut to a length of approximately 36 in. (91.44 cm).
- b. An 8-in. (20.32-cm) electrical extensometer was then positioned near the middle of each specimen and was connected

^{*} Sources from the Mississippi National Guard indicated that the terminology applied was representative of the primary use of each particular cable.

with an x-y recorder to obtain stress-strain curves.

- c. A uniform load rate of 2550 psi (179.3 kg/cm²) per minute was then applied to each specimen by a 440,000-lb (199,580.6-kg) universal testing machine.
- d. However, as previously stated, to prevent equipment damage, the extensometer was removed from the specimen when approximately 75 percent of its estimated ultimate strength was reached.

17. The results of individual test are shown in table 2, and are summarized briefly below.

)

- a. The modulus of elasticity of the wire ropes ranged from 6,170,000 psi (433,794 kg/cm²) to 9,431,000 psi (663,065 kg/cm²), which agrees rather closely with properties listed by Davis, Troxell, and Wiskocil.² The modulus of elasticity of the specimen containing a steel center was somewhat higher than those for specimens containing the hemp centers, as would be expected.
- b. The ultimate strengths of the specimens ranged from 90,950 psi (6394 kg/cm²) to 99,000 psi (6960 kg/cm²) with the higher value, again, obtained on the specimen containing a steel center.
- c. The stress-strain curves (plate 3) of all specimens were practically linear up to approximately 75 percent of their respective tensile strength, indicating that, due to previous use, the strands had settled around the steel or into the hemp centers, respectively, and the ropes had, therefore, lost part of their original hysteresis. Since a uniform loading rate could be achieved during the tests almost up to failure by only slight adjustment of the controls of the hydraulic testing machine, it can be concluded that the stress-strain curve of all tested ropes is fairly linear up to 90 or 95 percent of their respective tensile strengths.

Pierced Steel Landing Mat

18. Due to the cross-sectional geometry of the mats (fig. 1), which provides for substantial interlocking with the concrete, bond was not considered to be a problem; therefore, tests were limited to the determination of the yield strength, ultimate strength, and modulus of elasticity.

19. Two specimens (each acquired from panels of separate bundles) were prepared and tested as follows:

a. The specimens were oxygen cut, and tensile test coupons according to ASTM A 370 68³ were then machined out of each specimen. and the second s

- b. SR-4 strain gages of 1-in. (2.54-cm) gage length were mounted diametrically opposed near the center of each coupon.
- c. A uniform loading rate of 1000 psi (70.3 kg/cm²) per minute was applied to each specimen with a 30,000-1b (13,607.8-kg) universal testing machine.

20. Plate 4 and table 3 indicate an average yield strength for the two specimens of approximately 48,000 psi (3374.7 kg/cm^2) compared to the nominal yield strength of 35,000 psi (2460.7 kg/cm^2) quoted by the manufacturer. Much closer agreement was found between the average determined elastic modulus of 28,750,000 psi $(2,021,326 \text{ kg/cm}^2)$ and the nomina' value of 29,000,000 psi $(2,038,903 \text{ kg/cm}^2)$. The average ultimate strength of the two specimens was found to be 52,965 psi (3723.8 kg/cm^2) . The manufacturer did not quote the material's ultimate strength; however, it can be noted that the determined ultimate strength is approximately 10 percent higher than its tested yield strength.

Landing Mat Tie Bars

Yield strength, tensile strength, and tensile modulus

21. Six specimens were tested to determine their yield strength, ultimate tensile strength, and modulus of elasticity. The specimens were prepared and tested as follows:

- a. Four specimens were tested with the original paint left on the bars, i.e., in the same condition as supplied to our field forces.
- <u>b</u>. The paint was removed from two specimens by burning with an acetylene torch and brushing with a wire brush.
- c. SR-4 strain gages of 3-in. (7.62-cm) gage lengths were mounted diametrically opposed near the center of all specimens, and stress-strain curves were obtained on an x-y recorder.
- <u>d</u>. A uniform loading rate of 2550 psi (179.3 kg/cm²) per minute was applied by a hydraulic test machine.

22. The results of individual tests are shown in table 4 and plate 5. Briefly, they were as follows:

- a. The average stress-strain curve of all individual specimens (plate 5) indicated a definite yield point (bilinear stressstrain curve) with a yield strength of 45,390 psi (3191.2 kg/cm²).
- b. Ranges for the ultimate static tensile strength were from 66,880 psi (4702.1 kg/cm²) to 72,870 psi (5123.3 kg/cm²) with the average being 69,310 psi (4873.0 kg/cm²), and the average tensile modulus was 28,983,300 psi (2,037,729 kg/cm²) with individual values ranging from 28,000,000 psi (1,968,596 kg/cm²) to 30,500,000 psi (2,144,364 kg/cm²).

23. As all individual test results exhibited little variation (see table 4; maximum standard deviation from the mean is approximately 5 percent), the six tests described were considered sufficient to characterize the properties of the investigated tie bars, and although only two specimens were tested, it appeared that removing the paint by burning and brushing did not affect either the yield strength, ultimate static tensile strength, or tensile modulus of the specimens.

Bond strength

3

24. Fifteen AM2 landing mat tie bar specimens were tested to determine their ultimate bond strength with concrete. Method CRD-C 24-65 of the <u>Handbook for Concrete and Cement</u>⁴ was used as a guide in preparing the bond test specimens. Figure 8 of Report 1¹ shows the test apparatus used. The concrete mixture used had a design strength of 3000 psi (210.9 kg/cm²); however, the actual strength at the time of testing (28 days) was either 3190 psi (224.3 kg/cm²) for batch 1 or 3260 psi (229.2 kg/cm²) for batch 2; see table 5.

- 25. The specimens were prepared, cured, and tested as follows:
 - a. Twelve specimens were tested with the tie bars retaining their original paint.
 - b. The paint was removed from three specimens by burning with an acetylene torch and brushing with a wire brush.
 - <u>c</u>. All pullout specimens were moist cured in a fog room for 14 days and then room-dry cured (approximately 73 F or 22.8 C and 50 to 75 percent relative humidity) until their test date.

d. Since it was found that very little residual bond remained after initial slippage of the bar, displacement measurements at both the loaded and free ends were discontinued after initial slippage. 「「「「「「「「」」」

26. Results of individual tests, shown in table 5, indicate an average bond strength of 165 psi (11.6 kg/cm²) for bars retaining their original paint and 388 psi (27.3 kg/cm²) for bars with the paint removed by charring and brushing.

27. These values indicate that the bond strength between a tie bar and concrete may be increased by as much as 135 percent by simply removing the bar's initial paint. Also, the value of 388 psi (27.3 kg/cm^2) is about the bond stress one might expect for a plain reinforcing steel bar in this type of concrete, which is somewhat higher than the 250 psi (17.6 kg/cm^2) allowed for plain bars in ultimate strength design by ACI Code 318-63.⁵

PART III: BEAM TESTS

)

28. To date, a total of 17 beams (seven beams reinforced with either U. S. high tensile steel barbed or concertina wire, three beams reinforced with wire rope, two beams reinforced with sections of M8 pierced steel landing mat, and five beams reinforced with discarded AM2 landing mat tie bars) have been cast and tested. These and future tests are designed to determine the following.

- <u>a</u>. Beams reinforced with either U. S. high tensile steel barbed or concertina wire:
 - (1) A practical method of placing strands of wire in the beams (such as placing individual strands or assemblages of approximately six strands each).
 - (2) The effect of the reinforcement ratio on the flexural capacity of the beams.
 - (3) The quality of bond and magnitude of allowable bond stresses.
 - (4) The amount of cover needed to provide an adequate corrosion protection for the reinforcement.
 - (5) The feasibility of using barbed or concertina wire stirrups as shear reinforcement.
 - (6) A suitable method for analyzing and designing concrete structural members reinforced with either barbed or concertina wire.
- b. Beams reinforced with wire rope:
 - (1) The quality of bond and magnitude of allowable bond stresses.
 - (2) The feasibility of using other expedient reinforcement (such as barbed or concertina wire stirrups) as shear reinforcement in beams reinforced with wire rope.
 - (3) Whether the wire rope's rather low unrestrained modulus will result in deflections of such magnitude as to govern the design, or whether encasement in concrete improves the elastic modulus of the ropes to such an extent that deflections will not be a particular problem.
 - (4) Which of the available sizes and types of wire rope are most practical for use as expedient reinforcement.
 - (5) A suitable method for analyzing and designing concrete members reinforced with military wire rope.

- <u>c</u>. Beams reinforced with sections of M8 pierced steel landing mat:
 - (1) The quality of bond and magnitude of allowable bond stresses.
 - (2) If upright placement of the mat sections in the beam cross section (such as shown in fig. 3, paragraph 31) will provide adequate shear strength.
 - (3) Whether other expedient reinforcement materials (such as barbed and concertina wire stirrups) can be used successfully as shear reinforcement if such is needed in beams reinforced with sections of pierced steel landing mats.
 - (4) A suitable method for analyzing or designing concrete structural members reinforced with sections of M8 pierced steel landing mat.
- d. Beams reinforced with discarded AM2 landing mat tie bars:
 - A practical method of preparing the bars (such as rem moving their paint) to obtain their greatest reinforcing capabilities.
 - (2) If expedient stirrups of barbed or concertina wire can be used effectively as shear reinforcement in concrete beams reinforced with discarded AM2 landing mat tie bars.
 - (3) A suitable method for analyzing and designing concrete structural members reinforced with this material.

Concrete Materials and Mixture Proportions

29. The materials used in the concrete mixture were Type II portland cement manufactured in Alabama and crushed limestone coarse and fine aggregate from Tennessee.

30. A concrete mixture (table 6) was proportioned with a 3/8-in. (0.95-cm) maximum size aggregate to have a slump of $2 \pm 1/2$ in. (5.08 ± 1.27 cm) and a 28-day compressive strength of 3000 psi (210.9 kg/cm²). The 3/8-in. (0.95-cm) maximum aggregate size was chosen to minimize difficulties in placing and compacting the concrete where close spacing of the individual strands of barbed or concertina wire (individual strands were placed as close as 1/2 in., or 1.27 cm, on centers--0C) was required. A constant ratio of cement, aggregate, and water was maintained for all

•

batches of concrete. Compressive strengths of the various batches of concrete are included in tables 7-10, and 12.

Fabrication and Curing of Specimens

31. Fig. 3 shows the arrangement of the barbed wire, concertina wire, and sections of M8 pierced steel landing mat reinforcement in the rectangular beam cross sections. The AM2 landing mat tie bars and wire rope were placed in the conventional manner.



a. Individual strands of barbed or concertina wire strands 1/2 in. (1.27 cm) OC

3

b. Tied assemblies consisting of a maximum of six individual barbed or concertina wire strands c. Sections of M8 pierced steel landing mat placed in a manner to increase the shear strength of a beam

Fig. 3. Arrangement of reinforcement

32. Steel forms were used in the casting of the 4- by 9- by 78-in. (10.16- by 22.86- by 198.12-cm) small beams; however, as no steel forms were available in sizes required for the large beams reinforced with either the AM2 landing mat tie bars or the 1-1/2-in.- (3.81-cm-) diameter wire rope, they were cast in plywood forms.

33. The concrete for all beams was consolidated in three layers with a 3/4-in.- (1.90-cm-) diameter head electric vibrator (frequency 7000 rpm).

34. In addition, all 4- by 9- by 78-in. (10.16- by 22.86- by 198.12-cm) beams were briefly vibrated on a vibrating table.

35. All of the beams and associated cylinders were finished with a

wooden float, stripped at a 24-hr age, and then moist cured for 13 days. After the moist curing period, the specimens were cured in laboratory air (approximately 70 \pm 10 F, or 21.1 \pm 5.6 C, and 50 to 80 percent relative humidity) until their test date.

Test Methods and Results, Small Beams

36. Seven groups of simply supported beams (in all comprising seven beams reinforced with either barbed or concertina wire, two beams reinforced with wire rope, and two beams reinforced with sections of M8 pierced steel landing mats) were tested to failure under third-point loads during this test phase. Beams of groups 1 and 2 were supported on a full rocker system on one end and a half rocker system on the other end, providing a clear span of 6 ft (1.83 meters). A hydraulic system consisting of two 20-ton (18,144-kg) jacks, a control panel, and a 2500-psi (175.8-kg/cm²) precision pressure gage, calibrated before and after the test series, was used to apply and measure the third-point loads. One-inch- (2.54-cm-) wide pads between the rollers and the beams served to distribute loads and support reactions.

37. Three dial gages independently supported, thus unaffected by possible deflection of the loading frame, were used to measure beam deflections. Total loads were applied in 500-1b (226.8-kg) to 1000-1b (453.6-kg) increments, and beam deflections were read at each load level. In all cases, the loads were removed completely at some point to check nonelastic deflections prior to continuation of loading.

38. Some small changes were made in the above procedure after testing the barbed wire and concertina wire reinforced beams. The changes consisted of: (a) substituting a half rocker system for the full rocker system, (b) substituting 3-in. (7.62-cm) dial gages for the 1-in. (2.54-cm) dial gages to allow measurement of larger deflections, and (c) using a combination of a load cell, a displacement transducer, and an x-y recorder to obtain a continuous load-midspan deflection plot.

39. The individual beams were grouped, numbered, and reinforced as follows:

13

Group No.	Beam No.	Type of Flexural Reinforcement	Rein- forcement Ratio $p = A_R/bd$	Type of Shear Reinforcement	Arrangement of Flexural Leinforcement
1	BWI	12 strands of U. S. high tensile steel barbed wire	0.0047	None	
	BW2	24 strands of U. S. high tensile steel barbed wire	0.00%	None	
2	BM3	12 strands of U.S. high tensile steel barbed wire	0.0047	U. S. high tensile steel barbed wire stirrups 4.0 in. (10.16 cm) OC	
	BW4	24 strands of U.S. high tensile steel barbed wire	0.009	U. S. high tensile steel barbed wire stirrups 3.0 in. (7.62 cm) 00	
3	CMI	12 strands of concertina wire	0.0043	Concertina wire stirrups 4.0 in. (10.16 cm) OC	
14	CW2	24 strands of concertina wire	0.0089	Concertina wire stirrups 3.5 in. (8.89 cm) OC	
	BW5	24 strands of high tensile steel barbed wire	0.0099	U. S. high tensile steel barbed wire stirrups 3.0 in. (7.62 cm) OC	
5	WR1	Two ?/4-in (1.90-cm-) diam- eter wire ropes	0.0276	Concertina wire stirrups 3.0 in. (7.62 cm) OC	
	WR2	Two 5/8-in (1.59-cm-) diam- eter wire ropes	0.0191	Concertina wire stirrups 3.0 in. (7.62 cm) OC	
6	T.ML *	One section of M8 pierced steel landing mats	0.0293	None	
7	LM2*	Three sections of M8 pierced steel landing mats	0.0880	None	

٠

)

* Upright placement of mat sections as shown in fig. 3c appeared to substantially increase the shear strength of the beam. 40. The behavior of individual beams and the principal results of individual tests are summarized in plates 6-ll and tables 7-9. A brief discussion of group and individual beam results follows below.

「「「「「「「」」」

Barbed or concertina wire

41. In order to achieve a 75-percent balanced cross section $(p_{\rm b})$ according to ACI Code $318-63^5$ for the barbed and concertina wire reinforced beams, approximately 30 strands of barbed wire or 32 strands of concertina wire would be required. Obviously, it is impractical to accommodate such a large number of strands in the lower portion of a 4- by 9-in. (10.16- by 22.86-cm) cross section; and from the standpoint of expedient reinforcement for temporary or secondary structures, a balanced cross section may even be uneconomical because the actual yield strength, particularly of the concertina wire, substantially exceeds the 75,000-psi (5273.0-kg/cm²) maximum set forth by the code for reasons of crack control, which in this context appears of secondary importance. In any event, 12 and 24 strands of either barbed or concertina wire, representing a reinforcement ratio of about 28 and 56* percent (barbed wire) or 30 and 60** percent (concertina wire), respectively, of the balanced ratio $p_{\rm b}$, were selected and are thought to be the lower and upper bounds for a practical reinforcement ratio in such beams.

42. <u>Group 1.</u> Results for beam BW1 are summarized below. Refer to table 7, photograph 1, and plate 6.

a. The first hairline crack was observed near midspan at a total load of 3500 lb (1587.6 kg) and cracks grew more prominent and numerous as the loads increased. At a total load of 7500 lb (3401.9 kg), the number of flexural cracks had increased greatly and some cracks had opened to 0.01 in. (0.03 cm) wide and had penetrated to a depth of approximately 7 in. (17.78 cm). Also, some flexural shear crackst (one of which resulted in failure at a higher load) had formed between the right load and support. The mentioned flexural shear crackt developed into a complete shear crackt and caused failure at a total load of 8760 lb (3973.5 kg).

These values correspond to 37.5 and 75 percent, respectively, of the maximum ratio permitted by ACI 318-63.5
** These values correspond to 40 and 80 percent, respectively, of the maximum ratio permitted by ACI 318-63.5

+ Terminology according to reference 6.

- b. The midspan moment at the occurrence of the shear failure was 2.8 percent higher than the ultimate moment predicted by a Sinha-Ferguson⁷ analysis (see Appendix A) based on the inair stress-strain curve of the barbed wire. The calculated mean reinforcement stress of 93,300 psi (6559.6 kg/cm²) at failure is approximately 25 percent higher than the yield strength determined by a 0.20-percent-offset method or about 93 percent of the tensile strength.
- c. Although shear was the final cause of failure, failure did not occur until after the reinforcement had reached an average stress in excess of the 0.20-percent-offset yield strength; therefore, the beam had practically exhausted its flexural capacity when failing in shear. Also, the shear failure occurred at a load approximately 15 percent higher than predicted by formula 17-2 of the ACI Code⁵ ($\phi = 1$).
- d. A midspan deflection of approximately 1.00 in. (2.54 cm), equivalent to L/72 (where L is the clear span length of the beam), was recorded prior to the shear failure. The load versus midspan deflection curve (plate 6) of the beam indicated a relatively small and decreasing stiffness of the beam after cracking and only modest ductility.
- e. The results of this beam test indicated that even concrete beams reinforced with the suggested minimum amounts of barbed wire should be provided with shear reinforcement to allow full utilization of their ultimate moment capacity.

43. Results of beam BW2 are summarized below. Refer to table 7,

photograph 2, and plate 6.

2

- a. The first hairline cracks were observed near midspan at a total load of approximately 4000 lb (1814.4 kg). At a 9000-lb (4082.3-kg) total load, about 15 flexural cracks had formed, the largest of which was 0.012 in. (0.03 cm) wide, and a flexural shear crack was noted for the first time. The cracks continued to grow more prominent until a complete shear crack of approximately 0.10-in. (0.25-cm) width and extending into a dowel crack formed between the left load and support and caused failure at a total load of approximately 11,000 lb (4989.5 kg), or under a load which was 35.3 percent higher than the predicted shear capacity of the beam according to ACI Code equation $17-2^5$ ($\emptyset = 1$), but 16.6 percent lower than the load that would have caused the ultimate moment predicted by a Sinha-Ferguson analysis.⁷
- b. A total midspan deflection of 0.75 in. (1.90 cm) was recorded preceding failure. Deflections under total loads exceeding 2500 lb (1134.0 kg) were substantially smaller than those of beam BWI (plate 6). Due to the brittle nature of shear failures, the beam ductility was poor.

- c. Increasing the reinforcement from 12 to 24 strands reduced the calculated mean reinforcement stress at failure from approximately 93,300 psi (6559.6 kg/cm²) to approximately 64,550 psi (4538.3 kg/cm²), or to about 85 percent of its calculated (0.20-percent-offset method) yield strength; however, by doubling the reinforcement in BW2 as compared to beam BW1, the maximum tested moment was increased from 105,120 in.-1b (1211.1 m-kg) to 132,000 in.-1b (1520.8 m-kg) or approximately 25 percent.
- d. Shear reinforcement was not provided in either beam, and both beams failed essentially in shear; therefore, the results suggest strongly that shear reinforcement must be provided in beams reinforced with practical amounts of barbed wire to ensure utilization of their moment capacity and adequate ductility.

44. Group 2. The principal problem evident in the beams of group 1 was the lack of shear reinforcement; therefore, beams of the second group

(BW3 and BW4) were fabricated using expedient shear reinforcement consisting of whole loops of barbed wire (fig. 4) to resist shear and diagonal tension stresses.

45. Results for beam BW3 are shown in table 7, photograph 3, and plate 7 and are briefly summarized below.

> a. The first hairline cracks appeared at the same total load (3500 lb or 1587.6 kg) which caused initial cracking of beam BWL. Under a total load of 8000 lb (3628.7 kg), the number of cracks had increased to almost 20, and the length of cracks indicated a very high position for the neutral



Fig. 4. Typical arrangement using either barbed or concertina wire as flexure and shear reinforcement

axis of the beam. A maximum crack width of 0.01 in. (0.03 cm) was measured at this point. The cracks continued to grow until a total failure load of 10,000 lb (4535.9 kg) was reached; at this load the reinforcement had strained to such

17

.

an extent that the concrete experienced a flexural compressive failure.

- b. The tested ultimate moment was 10.8 percent higher than that predicted by a Sinha-Ferguson analysis.⁷ A calculated reinforcement mean stress of 97,100 psi (6826.8 kg/cm²) at failure indicates that partial yielding of reinforcement initiated the concrete's crushing in compression.
- c. A midspan deflection of 1.50 in. (3.81 cm) was recorded at failure and the beam showed good ductility. The loadmidspan deflection curve (plate 7) reflects somewhat smaller deflections for this beam as compared to beam BWl at total loads in excess of 5000 lb (2268.0 kg).
- d. When compared to beam BW1, the expedient shear reinforcement in the form of barbed wire stirrups in beam BW3 had increased the maximum moment from 105,120 in.-1b (1211.1 m-kg) to 120,000 in.-1b (1382.5 m-kg), or approximately 14 percent. This result confirms that shear reinforcement will increase the load-carrying capabilities of beams reinforced for flexure even with what should be considered a minimum amount of barbed wire.

46. Results for beam BW4 are shown in table 7, photograph 4, and

plate 7 and are summarized below.

3

- a. Initial hairline cracks were noted at a total load of 4500 lb (2041.2 kg). Almost 20 flexural cracks had developed at 8500-lb (3855.5-kg) total load; maximum crack width was 0.005 in. (0.01 cm). Twenty-six flexural and f_exural shear cracks were noted at the 12,000-lb (5443.1-kg) load level (maximum crack width 0.01 in. or 0.03 cm); however, the flexural shear cracks did not appear to affect the flexural compressive failure at a load of 15,500 lb (7030.7 kg), corresponding to a moment 6.3 percent higher than the ultimate moment predicted by Sinha-Ferguson analysis.⁷
- b. A maximum midspan deflection of approximately 1.25 in. (3.18 cm) was recorded preceding failure. A comparison of the load-midspan deflection curves for beams BW2 and BW4 (plates 6 and 7) indicates a smaller deflection for beam BW4 at all total loads exceeding 7500 lb (3401.9 kg). Due to the brittle nature of compressional failure, beam BW4 showed only modest ductility (ductility ratio about 2.0).
- c. The average calculated mean stress of the reinforcement at failure was approximately 85,650 psi (6021.8 kg/cm²), or about 14 to 15 percent greater than its 0.20-percent-offset yield strength. This suggests that the flexural compressive failure of the beam was induced by the onset of yielding of the reinforcement.

d. By comparison with beam BW2, the results show that expedient shear reinforcement increased the maximum moment from 132,000 in.-lb (1520.8 m-kg) to 186,000 in.-lb (2142.9 m-kg), or approximately 41 percent. This constitutes further proof that shear reinforcement consisting of barbed wire stirrups will definitely increase the load-carrying capabilities of concrete beams reinforced with effective amounts of barbed wire, and will help ductility. - The second

47. <u>Group 3.</u> Although the test results from the two previous groups of beams were satisfactory, the method used for fabrication appeared of questionable practical value for field construction due to the excessive amount of time required for placing the reinforcement; therefore, a beam (CW1) was fabricated using 12 assembled strands of concertina wire, arranged as shown in fig. 3b, as flexural reinforcement and concertina wire stirrups as shear reinforcement.

48. Results for beam CWl are shown in table 7, photograph 5, and plate 8, and discussed briefly below.

- a. Initial hairline cracks were noted at a total load of 3000 lb (1360.8 kg), and 13 flexural cracks could be observed under a total load of 5500 lb (2494.8 kg). The maximum crack width at 5500 lb was approximately 0.012 in. (0.03 cm). At the 10,000-lb (4535.9-kg) load level, some flexural shear cracks (having a maximum width of 0.02 in. or 0.05 cm) had propagated to within 3/4 in. (1.90 cm) of the concrete's extreme compressive fibers. These cracks had almost reached the top of the beam at a load of 12,000 lb (5443.1 kg) indicating an imminent shear wedge failure. However, a sudden flexural compressive failure occurred at 13,100-lb or 5942.1-kg total load (see photograph 5e taken immediately after failure), i.e., at a midspan moment almost identical to the ultimate moment predicted by analysis.
- b. A midspan deflection of 1.25 in. (3.18 cm) was recorded at failure (plate 8). Deflections at total loads exceeding 7000 lb (3175.1 kg) were larger than those of comparable beams reinforced with barbed wire. The beam showed very poor ductility, as would be expected for its mode of failure.
- c. The calculated mean reinforcement stress of approximately 159,500 psi (11,214.0 kg/cm²) was 9 to 10 percent higher than the tested 0.20-percent-offset yield strength in air. Again, as in some previous tests, the gradual yielding of the reinforcement is suspected to initiate the failure of the beam.

d. Due to the very high tensile strength of the concertina wire, beam CWL failed at a higher moment than comparable beam BW3 reinforced with barbed wire (157,200 versus 120,000 in.-lb or 1811.1 versus 1382.5 m-kg).

2

e. Although other tests must be completed before a final conclusion can be reached, it appears that combining the individual strands in wire bundles of approximately six strands each is a satisfactory method, and reinforcement preparation time is reduced considerably (approximately one-half) when this method is used.

49. <u>Group 4.</u> Beam CWl (group 3) indicated that the method of placing either barbed or concertina wire in assemblies as shown in fig. 3b was highly satisfactory; therefore, the two beams of this group (beams CW2, containing four six-strand assemblies of concertina wire, and BW5, containing four six-strand assemblies of barbed wire) were fabricated to further substantiate this finding.

50. Results for beam CW2 are shown in table 7, photograph 6, and plate 9, and are discussed briefly below.

- a. Initial cracking occurred at a total load of 3000 lb (1360.8 kg), and the cracks became more numerous and prominent as the loads increased. Both flexural and flexural shear cracks were evident at 8000 lb (3628.7 kg) with the more prominent ones being approximately 0.005 in. (0.01 cm) in width and 6.30 in. (16.00 cm) in depth. Some of the major cracks increased from approximately 0.013 in. (0.03 cm) in width and 7.25 in. (18.42 cm) in depth at a load of 13,000 lb (5896.7 kg) (photograph 6e) to approximately 0.020 in. (0.05 cm) in width and 7.50 in. (19.05 cm) in depth at a load of 18,000 lb (8164.7 kg). Photographs 6g and 6h show the flexural compressive failure that occurred at a load of 19,700 lb (8935.8 kg).
- b. A midspan deflection of 1 in. (2.54 cm), equivalent to L/72, was recorded at the failure load. A study of the load-midspan deflection curve (plate 9) reveals that a deflection equivalent to L/360 was reached at approximately 8000 lb (3628.7 kg), or about 40 percent of the beam's maximum tested load. This indicates that deflections of similar beams will not cause particular problems when used in temporary military construction.
- c. The predicted failure load for the beam was 16,500 lb (7484.3 kg); however, the actual failure occurred at a load of 19,700 lb (8935.8 kg), or about 19 percent higher than expected. As the predicted failure load was based on the

in-air stress-strain curve of concertina wire, this particular beam test supports the previously mentioned hypothesis that the unrestrained modulus may be increased considerably by concrete encasement, or in other words, that the lower portion of the stress-strain curve will be substantially different from the in-air curve if the concertina wire is embedded. It should be noted that the failure loads of all other beams reinforced with either barbed or concertina wire were predicted with reasonable accuracy; however, the computed reinforcement stress at (flexural) failure in these previous beams exceeded 80 percent of the tensile strength of the reinforcement, whereas in beam CW2 the computed reinforcement stress at failure was only about 57 percent of the tensile strength of the concertina wire. Therefore, it may be concluded that a Sinha-Ferguson⁷ analysis procedure based on the in-air stress-strain curves will give conservative predictions for the ultimate moment of barbed wire and concertina wire reinforced beams, provided the beams are highly underreinforced according to ACI Code 318-63⁷ (e.g. reinforcement ratio <0.7 percent for concertina wire reinforced rectangular cross sections). The reason for the inability of such an analysis to give reliable and realistic predictions at higher reinforcement ratios is probably that an in-air stress-strain curve can yield grossly unrealistic stresses for reinforcement strains smaller than about 0.008.

d. The shear reinforcement fabricated from the concertina wire was highly satisfactory.

51. Results for beam BW5 are shown in table 7, photograph 7, and plate 9, and are discussed briefly below.

- The first visible cracks appeared at a total load of 4000 lb a. (1814.4 kg), or approximately 90 percent of the load required to cause initial cracking in comparable beam BW4. At a load of 6000 lb (2721.6 kg), the number of cracks had increased to 14, with the more prominent ones being approximately 0.005 in. (0.01 cm) in width and 6.00 in. (15.24 cm) in depth. Several flexural shear cracks were noted at a load of 11,000 lb (4989.5 kg), and they became much more prominent (approximately 0.01 in. or 0.03 cm in width and 6.75 in. or 17.14 cm in depth) at a load of 13,000 lb (5896.7 kg). However, as in all previous tests using barbed or concertina wire stirrups as shear reinforcement. the flexural shear cracks did not appear to affect the flexural compressive failure that occurred in this beam at a load of 14,100 lb (6395.7 kg).
- b. A maximum midspan deflection of approximately 1.70 in.
 (4.32 cm), equivalent to L/42, occurred at the failure load. The beam exhibited moderate ductility. A comparison

of the load-midspan deflection curves for beams BW4 and BW5 (plates 7 and 9) indicates almost equal deflection for loads up to 8000 lb (3628.7 kg); however, beam BW5 had slightly higher deflections at total loads exceeding 8000 lb (3628.7 kg).

- c. The average calculated mean stress of the reinforcement was 82,000 psi (5765.2 kg/cm²), or approximately 9 to 10 percent higher than its 0.20-percent-offset in-air yield strength. Again, as in beam test BW4, it appears that the flexural compressive failure was initiated by the onset yielding of the reinforcement.
- d. Since placing the barbed wire reinforcement in assemblies resulted in a slightly smaller effective depth, the method produced beams with slightly less load-carrying capacity. However, this reduction was very small, and for reasons previously stated, bundling of reinforcement wires still appears to be the most feasible method for field construction.

52. Effects of exposure. A recent reexamination of all tested beams conducted after approximately 1 year outdoor storage subsequent to testing indicated that there was very little, if any, noticeable corrosion of either the barbed or concertina wire. And, as the beams of this investigation were provided with only a 1/2-in. (1.27-cm) cover, it appears corrosion will not be a particular problem for either the barbed or concertina wire if protective cover is provided according to section 808 of the ACI Code.⁵ There is another valid reason for assuming that corrosion will not be a particular problem and concertina wire reinforcement. These materials are designed for continuous outdoor use, and can generally be expected to survive for a number of years in an outdoor environment without any protection; the additional protection afforded by the concrete cover will further reduce the probability of serious corrosion.

Wire rope, group 5

)

53. As previously stated, all wire rope specimens were obtained from the Mississippi National Guard at Camp Shelby, Mississippi, and should be representative of similar wire rope used by any other branch of the Military Forces.

54. A 75-percent balanced design (p_b) according to the ACI Code⁵ would require a reinforcement ratio of approximately 0.0155 for both the 5/8-in. (1.59-cm) and the 3/4-in. (1.90-cm) wire rope; however, all beams were slightly overreinforced to assure reasonably small deflections and cracks in spite of the low unrestrained elastic modulus of wire rope.

55. Results for beam WR1 are shown in table 8, photograph 8, and plate 10, and are described briefly below.

a. Initial cracking was observed at a total load of 5000 lb (2268.0 kg), and ll cracks were counted at 8000-lb (3628.7-kg) total load. Flexural shear cracks were noted at a load of 12,000 lb (5443.1 kg), and the more prominent cracks gradually increased from approximately 0.01 in. (0.03 cm) in width and 6.95 in. (17.65 cm) in depth at this particular load to approximately 0.02 in. (0.05 cm) in width end 7.50 in. (19.05 cm) in depth at a load of 20,000 lb (9071.9 kg). Although photograph 8e indicates that the flexural shear cracks were the most prominent at the 20,000-lb (9071.9-kg) load level, they did not appear to affect the flexural compressive failure which occurred at a load of 21,800 lb (9888.3 kg).

1

- b. A midspan deflection of 0.860 in. (2.18 cm), equivalent to approximately L/84, was recorded at the failure load. The load-midspan deflection curve (plate 10) was almost linear up to failure, i.e., the beam had practically no ductility. As expected, due to the low elastic modulus of the wire rope, the beam deflections were unusually large; however, deflections and cracking of this magnitude may be acceptable in temporary military construction.
- c. The estimated failure moment of approximately 231,210 in.-lb (2663.8 m-kg) was approximately 12 percent below the actual failure moment of 261,600 in.-lb (3013.9 m-kg). In part, this difference between actual and predicted moment capacity may again be blamed on differences between in-air and embedded strain behavior of wire rope, although for wire rope the difference is certainly not as significant as for concertina wire. However, it is conceivable that the confinement provided by the concrete may result in a somewhat higher effective elastic modulus of an embedded wire rope.
- d. Again, as in all previous tests, the shear reinforcement fabricated from the concertina wire proved to be highly satisfactory.
- e. The results of this particular test indicate that, due to the mechanism mentioned under <u>c</u> above, a Sinha-Ferguson analysis⁷ may slightly underestimate the load-carrying capability of concrete structural elements reinforced with wire rope.

56. Results for beam WR2 are shown in table 8, photograph 9, and plate 10, and are discussed below.

- Initial cracking occurred at a load of 3000 lb (1360.8 kg), and generally, these cracks were somewhat larger than the initial cracks of beam WR1. At a load of 5000 lb (2268.0 kg), the number of cracks had increased to six, with the larger cracks being approximately 0.02 in. (0.05 cm) in width and 7.00 in. (17.78 cm) in depth. Flexural cracks, flexural shear cracks, and short horizontal split cracks (indicating a partial loss of bond) along the layer of reinforcement were all noted at a load of 10,000 lb (4535.9 kg); however, only the flexural cracks appeared to affect the flexural compressive failure which occurred at a load of 15,900 lb (7212.1 kg).
- b. A midspan deflection of 1.23 in. (3.12 cm), equivalent to L/58, was recorded at the failure load. By comparing the load-midspan deflection curves (plate 10) of beems WR1 and WR2, it was found that beam WR2 had considerably more deflection at corresponding loads, which can be attributed to the slightly smaller reinforcement ratio of beam WR2, to the lower elastic modulus of the 5/8-in. (1.59-cm) rope as compared to the 3/4-in. (1.90-cm) rope, and perhaps to a partial loss of bond between concrete and reinforcement, indicated by the presence of split cracks.
- c. The shear reinforcement, fabricated from the concertina wire, was highly satisfactory.
- d. As for beam WR1, the results of this test suggest that Sinha-Ferguson analysis⁷ may somewhat underestimate the load-carrying capacity of concrete structural elements reinforced with wire rope.

Landing mat, groups 6 and 7

;

57. All sections of M8 pierced steel landing mat that were utilized as reinforcement were oxygen cut from the individual panels and placed as shown in fig. 3c. The remaining fabrication and testing procedure was identical with that described previously for the other 4- by 9- by 78-in. (10.16- by 22.86- by 198.12-cm) beams (paragraphs 31 through 40).

58. The individual test results are summarized in table 9, photographs 10 and 11, and plate 11 and are briefly described below.

59. Beam LMl contained one landing mat section providing a reinforcement area that resulted in a reinforcement ratio close to the 0.75p_b permitted by the ACI Code.⁵ And, as previously stated, in an attempt to utilize the flexural reinforcement as partial shear reinforcement, the cut section of a landing mat panel was placed upright as shown in fig. 3c. Results of this test were as follows:

- a. Four initial cracks appeared at a total load of 3000 lb (1360.8 kg). At 5000 lb (2268.0 kg), the number of cracks had doubled. There were approximately 10 flexural cracks visible at a load of 8000 lb (3628.7 kg) with the larger cracks being approximately 0.015 in. (0.04 cm) in width and 6.10 in. (15.49 cm) in depth. Flexural shear cracks were evident at a total load of 12,000 lb (5443.1 kg); however, they did not appear to affect the flexural compressive failure that occurred at a slightly higher total load of 12,500 lb (5669.9 kg).
- <u>b.</u> A midspan deflection of 0.70 in. (1.78 cm), equivalent to approximately L/103, was recorded at the failure load, indicating that deflections will not be a particular problem in beams which are provided with amounts equal to or near that specified for a balanced design (p_b) by the ACI Code.⁵ In fact, due to the considerable stiffness of the mat sections in an upright position, deflections of beams reinforced with landing mat sections in the above manner will be smaller than those of conventionally reinforced beams with an equivalent reinforcement ratio.
- c. The predicted failure moment (using the Sinha-Ferguson analysis⁷ and an average reinforcement stress equal to the stress at the centroid of the reinforcement) was 169,940 in.-lb (1957.9 m-kg), or approximately 13 percent higher than the actual failure moment of 150,000 in.-lb (1728.2 m-kg). This indicates the probability that erroneous results will be obtained from this procedure when applied to rectangular beam sections that are reinforced with amounts near that permitted by section 1601 of the ACI Code⁵ and that are not provided sufficient depths to ensure stresses in all fibers of the reinforcement equal to or near the yield strength.
- d. The beam did not contain any special shear reinforcement, nominal shear stresses at failure were more than twice the allowable shear stresses according to paragraph 1701 of ACI Code 318-63,⁵ and diagonal tension failure would normally have been expected at much lower loads; but shear failure was not encountered. This indicates that the upright sections of the landing mat function as partial web reinforcement, and apparently delay diagonal tension failures. This is true although the mat section did not extend up to the neutral axis of the beam and thus left the unreinforced top portion of the beam exposed to peak shear stresses.

60. Beam LM2, heavily overreinforced, was fabricated and tested to see if shear would be a problem in overreinforced beams since the results of beam test LML suggested that shear or diagonal tension is not a problem in balanced or nearly balanced rectangular beam sections reinforced with sections of M8 pierced steel landing mat placed in an upright position as shown in fig. 3c. The results of this test, shown in table 9, photograph 11, and plate 11, are summarized briefly below:

- a. Two very small hairline cracks appeared at a total load of 4000 lb (1814.4 kg), and the cracks became more prominent as the loads were increased. There were approximately 20 flexural cracks evident at a load of 23,000 lb (8164.7 kg); however, these cracks were relatively small, the most prominent being abcut 4.50 in. (1.14 cm) in depth and 0.005 in. (0.01 cm) in width. A flexural compressive failure occurred at a load of 19,350 lb (8777.0 kg).
- b. A midspan deflection of 0.49 in. (1.24 cm), equivalent to approximately L/147, was recorded at the failure load, again demonstrating the stiffness of beams containing landing mat reinforcement arranged as shown in fig. 3c. Also, as normal in overreinforced beams, ductility was poor.
- c. The predicted failure load was 17,994 lb (8161.9 kg), but the actual failure load was 19,350 lb (8770.0 kg), or approximately 7.5 percent higher than expected. Again, it should be emphasized that the average reinforcement stress was taken as the stress at the centroid of the steel, which is permissible if the reinforcement has yielded throughout or if the reinforcement's stresses are well within the linear section of its stress-strain curve (which was the case for beam IM2). (In the latter case, the increase in moment capacity due to the flexural stiffness of the reinforcement itself should be considered.) However, if neither of the above prerequisites is fulfilled, this method will give erroneous results; therefore, checks should be made to see if either of the two above conditions exists before using the centroidal stress as the average reinforcement stress.
- <u>d</u>. Again, as in beam test LMI, shear or diagonal tension did not appear to be a problem for beams of this type when the reinforcement extends to a height of approximately h/2.

Test Methods and Results, Large Beams

61. Four groups of simply supported beams, involving a total of five 5- by 12- by 138-in. (12.70- by 30.48- by 350.52-cm) beams reinforced with discarded AM2 landing mat tie bars and one 7- by 15- by 180-in. (17.78- by 38.10- by 457.20-cm) beam reinforced with a 1.25-in.- (3.18-cm-) diameter steel-center wire rope, were tested to failure during this phase. Tests were also conducted to determine a suitable method for splinting the AM2 landing mat tie bars.

62. The beams reinforced with discarded AM2 landing mat tie bars or with the 1.25-in. (3.18-cm) wire rope were provided with clear spans of 11.00 ft (3.35 m) and 14.50 ft (4.42 m), respectively, and supported on one end with a half rocker system. All beams, except beam AM2-4 (whose bonddevelopment length was increased by loading at its midspan only), were tested under third-point loading using a single hydraulic jack and a wide flange distributing beam to apply the third-point loads. All loads were measured by a calibrated mechanical load cell, and both loads and support reactions were transmitted to the beam through steel pads of 1-in. (2.54-cm) widths.

63. The loads were applied in 500- to 1000-1b (226.8- to 453.6-kg) increments and, as in previous tests, were removed at some point to check the nonelastic deflection of each beam. Three dial gages of 3-in. (7.62-cm) travel lengths, mounted so as to be unaffected by deformation of the beam supports, were used to measure the beam's deflection under each load increment.

64. All beams reinforced with AM2 landing mat tie bars contained two bars (almost a balanced section p_b according to ACI Code $318-63^5$) with the bar ends extending beyond the ends of the beams so that bond slippage could be monitored by dial gages (fig. 5). No bond slippage measurements were made on beam WR3, which was reinforced with one 1.25-in.-(3.18-cm-) diameter wire rope. This beam, also, was very nearly balanced.

65. The individual beams were grouped, numbered, and reinforced as follows:



Fig. 5. Typical placement of dial gages used in monitoring slippage between concrete and reinforcement
Group No.	Beam No.	Type of Flexural Reinforcement	Rein- forcement Ratio $p = A_R/bd$	Type of Shear Reinforcement	Arrangement of Reinforcement
1	AM2-1	Two AM2 landing mat tie bars retaining their original paint	0.0299	None	
	AM2-2	Two AM2 landing mat tie bars retaining their original paint	0.0299	None	5.0" (12.7 CM)
\$	AM2-3	Two AM2 landing mat tie bars with their original paint removed	0.0299	None	1 10.5* (26.7 CM)
	AM2-4	Two AM2 landing mat tie bars with their original paint removed	0.0299	None	
3	AM2-5	Two AM2 landing mat tie bars with their original paint removed	0.0299	U. S. high tensile barbed wire stirrups 2.25 in. (5.72 cm) OC	
					7.0" (17.8 CM)
4	WR- 3	One 1-1/4-in (3.18-cm-) diameter wire rope	0.0129	U. S. high tensile barbed wire stirrups 3.5 in. (8.89 cm) OC	13.5" (34.3 CM)

66. Their behavior and the principal results of individual tests are summarized in plates 12, 13, 1^4 , and 16 and tables 10 and 12. Also, they are described briefly below.

Group 1

)

67. As the tie bars were supplied with a painted surface, it was decided to first determine their reinforcing capabilities as supplied; therefore, group 1 consisted of two beams (AM2-1 and AM2-2) reinforced with bars retaining their original paint.

68. Test results for beam AM2-1 are shown in table 10, photograph 12, and plate 12, and are discussed below.

 a. The first hairline cracks were noted at a total load of 3500 lb (1587.6 kg) with the cracks becoming more prominent as the loads increased. At a total load of 8500 lb (3855.5 kg) a flexural shear crack of approximately 0.02-in. (0.05-cm) width and 8-in. (20.32-cm) depth had formed under the right loading point. The dial gages monitoring bond slippage between the concrete and reinforcement indicated that the first measurable slippage occurred near a total load of 5000 lb (2268.0 kg) and that the bond between the concrete and reinforcement was completely destroyed at a total load of 10,500 lb (4762.7 kg).

- b. A midspan deflection of 0.633 in. (1.61 cm) was recorded at the failure load, representing a deflection ratio of approximately L/210.
- c. The calculated mean reinforcement stresses (table 10) of 16,880 psi (1186.8 kg/cm²) using an elastic analysis and 15,450 psi (1086.2 kg/cm²) using a modified ultimate strength analysis (based on slippage of the reinforcement at a constant load; see Appendix B) indicated that only a small portion (approximately 35 percent) of the reinforcement's yield strength was utilized.
- d. The tested ultimate moment of 231,000 in.-lb (2661.4 m-kg) (due to bond failure) compared to a predicted moment at shear failure of 366,600 in.-lb (4223.6 m-kg) using formula 17-2 of ACI Code 318-63⁵ for beams not reinforced for shear indicates a premature bond failure.
- e. Results listed under c and d and a calculated bond strength of 96 psi (6.7 kg/cm²) using a working stress analysis or 103 psi (7.2 kg/cm²) using a modified ultimate strength analysis clearly indicate that the bond strength of the <u>painted</u> tie bar must be improved before it can be used effectively as reinforcement.

69. Test results for beam AM2-2 are shown in table 10, photograph 13, and plate 12, and are discussed below.

- a. Hairline cracks first appeared near the left loading point at a total load of 3000 lb (1360.8 kg), with the next significant change being noted at 5500 lb (2494.8 kg). There were approximately five flexural cracks visible at a load of 9000 lb (4082.3 kg), the largest being approximately 0.015 in. (0.04 cm) in width and 7 in. (17.78 cm) in depth. The first measurable slippage did not occur until a load of approximately 9500 lb (4309.1 kg) was reached; however, as in beam AM2-1, the dial gages indicated a complete loss of bond at a load of 10,500 lb (4762.7 kg).
- b. A midspan deflection of 0.423 in. (1.07 cm), or approximately 70 percent of the deflection for beam AM2-1, was recorded at the failure load; however, the two beams' load-midspan deflection curves (plate 12) reveal deflections of near equal magnitudes for all other corresponding loads. Both beams showed poor ductility.

c. Other results were similar to those reported for beam AM2-1, and further substantiate the conclusion that an improvement in the painted bar's bond strength is necessary before it can be used effectively as reinforcement.

Group 2

2

70. As the results of tests conducted on the beams of group 1 indicated a premature failure due to a loss of bond, an attempt was made in this second group to improve the situation by removing the original paint from the tie bars with the aid of an acetylene torch and a wire brush.

71. As previously stated, beam AM2-3 was tested under third-point loading; however, to obtain a greater bond-development length for the reinforcement, beam AM2-4 was tested by applying the load at the midspan only.

72. Test results for beam AM2-3 are shown in table 10, photograph 14, and plate 13, and are discussed below.

- a. The first hairline cracks appeared at a total load of 6500 lb (2948.4 kg), and ll flexural cracks were noted at 9500 lb (4309.1 kg). At 13,500 lb (6123.5 kg), the number of cracks had increased to 13, with the larger cracks being approximately 6 in. (15.24 cm) in depth and 0.01 in. (0.03 cm) in width. A complete shear crack, together with an accompanying dowel crack of approximately 2-in. (5.08-cm) width, caused sudden end anchorage failure at 16,000 lb (7257.5 kg).
- b. A comparison of the load-midspan deflection curves for beams AM2-1, AM2-2, and AM2-3 (plates 12 and 13) shows considerably smaller deflections for beam AM2-3 under loads exceeding 1500 lb (680.4 kg).
- c. The tested maximum moment of 352,000 in.-lb (4055.4 m-kg) for beam AM2-3 compared to the 231,000 in.-lb (2661.4 m-kg) obtained for beams AM2-1 and AM2-2 indicated a moment increase of approximately 50 percent due to removing the original paint. The lack of shear reinforcement in beam AM2-3 appeared to have caused premature failure in spite of the fact that the shear stresses at failure (approximately 150 psi or 10.5 kg/cm²) were slightly below the shear stresses (approximately 160 psi or 11.2 kg/cm²) permitted by ACI Code equation 17-2.⁵
- d. The calculated mean stress of 25,650 psi (1803.4 kg/cm²) using an elastic analysis or 24,600 psi (1729.6 kg/cm²) using a modified ultimate strength analysis (table 10) is approximately 55 percent of the tie bar's calculated yield

strength. Again, this shows a definite improvement over results on painted bars.

e. The results listed under <u>a</u>, <u>b</u>, <u>c</u>, and <u>d</u>, and an improvement in bond strength of about 52 percent (working stress analysis) to 60 percent (modified ultimate strength analysis) all lead to the conclusion that an increase in flexural strength of at least 50 percent may be obtained by simply removing the paint from the bar's surface. An even higher increase should be possible through the concurrent use of shear reinforcement.

73. As previously stated, beam AM2-4 was loaded at the midspan only. Results of this test, shown in table 10, photograph 15, and plate 13, were as follows:

- a. The first hairline cracks appeared directly under the loading point at a total load of 5500 lb (2494.8 kg). At 11,000 lb (4989.5 kg), a total of nine cracks had developed, with the larger cracks being approximately 5 in. (12.70 cm) in depth and 0.01 in. (0.03 cm) in width. At 16,000 lb (7257.5 kg), some flexure shear cracks were noted. Failure occurred at a total load of 16,250 lb (7370.9 kg) as a result of the sudden development of a number of horizontal cracks, which appeared to be a combination of tensile shear, split, and dowel cracks (photograph 15d, taken immediately after failure). The failure may be classified as essentially a shear failure and could have been prevented by shear reinforcement. Beam ductility was rather poor.
- b. Due to the midspan loading, the measured beam deflections (plate 13) were larger than those of beam AM2-3 under equivalent third-point loads.
- c. The maximum moment tested at 536,250 in.-lb (6178.1 m-kg) and calculated mean reinforcement stress of 39,080 psi (2747.6 kg/cm²) using an elastic analysis, or 42,220 psi (2968.4 kg/cm²) using a modified ultimate strength analysis, indicate a substantial increase over beam AM2-3 quantities; however, this can be attributed only to the different loading arrangement for the two beams which resulted in higher ultimate moments and reinforcement stresses in beam AM2-4, although both beams failed under almost exactly the same shear load.
- d. An average bond stress of approximately 148 psi (10.4 kg/cm²) using a working stress analysis, or 188 psi (13.2 kg/cm²) using a modified ultimate strength analysis, was calculated for the failure load.

Group 3

74. As shear contributed to the failure of beams AM2-3 and AM2-4, it was decided to test a similar beam containing properly designed shear reinforcement. Therefore, group 3 consisted of only one beam (beam AM2-5). Due to the probable unavailability of standard shear reinforcement (stirrups) in the field, expedient barbed wire ties (stirrups) were fabricated



Fig. 6. Typical arrangement using landing mat tie bars and either barbed or concertina wire stirrups as flexure and shear reinforcement and used as the shear reinforcement (fig. 6). Results of this test, shown in table 10, photograph 16, and plate 14, were as follows:

- The first hairline cracks a. appeared at 4000 lb (1814.4 kg). Some flexural shear cracks were evident at 15,000 lb (6803.9 kg), with the larger cracks being approximately 7 in. (17.78 cm) deep and 0.01 in. (0.03 cm)wide. At 22,000 1b (9979.0 kg), the cracks had increased in both size and number, and the gages monitoring slippage showed some loss of bond. A flexural bond failure occurred very suddenly at a load of 22,800 lb (10,341.9 kg).
- A midspan deflection of
 1.22 in. (3.10 cm), equivalent to approximately
 L/108 . was recorded at the failure load; however, the

load-midspan deflection curves (plates 13 and 14) for beams AM2-3 and AM2-5 (comparable beams except beam AM2-3 contained no shear reinforcement) indicate similar deflections for both beams at corresponding loads.

- <u>c</u>. Comparing the maximum tested moments of 352,000 in.-lb (4055.4 m-kg) for beam AM2-3 and 501,600 in.-lb (5778.9 n-kg) for beam AM2-5, it can be concluded that the shear reinforcement increased the load-carrying capacity by approximately 42.5 percent.
- d. Also, when comparing beams AM2-3 and AM2-5 (table 10), the calculated mean stress of the reinforcement was increased from approximately 25,650 psi (1803.4 kg/cm²) using an

elastic analysis or 24,600 psi (1729.6 kg/cm^2) using a modified ultimate strength analysis to 36,260 psi (2549.3 kg/cm^2) using the same elastic analysis, or 35,790 psi (2516.3 kg/cm^2) using the same modified ultimate strength analysis. This represents an increase of approximately 40 to 45 percent in the stress of the reinforcement, resulting in the utilization of about 80 percent of the tie bar's yield strength prior to bond failure.

e. Therefore, from the above-mentioned results it can again be concluded that barbed wire stirrups are an effective expedient shear reinforcement.

Landing mat tie bar splints

75. Although the length of the AM2 landing mat tie bars (144 in. or 365.76 cm) was sufficient for the beams used in this investigation, it may be necessary in some cases to splint several bars together to provide a sufficient length of reinforcement; therefore, two possible methods of splinting the bars, welding and bolting, were investigated and evaluated during this phase of the investigation. The specimens were fabricated, tested, and evaluated as follows.

76. <u>Welded splints</u>. All welded specimens were electric-arc butt-welded utilizing a 60-deg double-vee joint with an angle backup that

had a 1/8-in. (0.32-cm) gap between the ends of the specimens as shown in fig. 7. (The angle backup was used to minimize warping and misalignment of the specimen during the welding operation.)

77. Also, all specimens were welded at room temperature (no preheat or



Fig. 7. Method of welding AM2 landing mat tie bars

postheat was applied to any specimen) using Fleet Weld No. 35 welding electrodes of 5/32-in. (0.40-cm) diameter, which had been stored in a temperature and humidity controlled cabinet prior to use. The welding was performed by a certified welder using a 300-amp, 40-volt welder at 130 amp of direct current. 78. Five welded specimens were tested for either their static tensile or bending capabilities. The tensile test procedure was as follows:

- a. Each test specimen was cut to a length of approximately 36 in. (91.44 cm).
- b. An 8-in. (20.32-cm) electrical extensometer was positioned near the center of each specimen (center of specimen was also center of weld) to measure its elongation under increasing loads, and a stress-strain curve was plotted by an x-y recorder.
- c. A uniform loading rate of 2550 psi (179.3 kg/cm²) per minute was applied by a hydraulic testing machine.
- 79. The results of the tensile tests are shown in table 11 and

plate 15, and are summarized briefly below.

- a. The average yield strength of the three welded specimens was 42,670 psi (3000.0 kg/cm²) or approximately the same as the 43,000 psi (3023.2 kg/cm²) found for the yield strength of the control specimen.*
- b. An elastic modulus of approximately 29,000,000 psi (2,038,903 kg/cm²) was obtained for both the control and welded specimens.
- c. All welded specimens failed within the weld, resulting in a decrease in tensile strength of approximately 20 percent.
- d. The average elongation was 3.62 percent, i.e., considerably less than the 10 percent minimum specified by section A 615-68 of the ASTM Standards³ for deformed billett-steel concrete reinforcement. As the control bar elongated approximately 9 percent, the reduction in elongation can be attributed to the reduced tensile strength and ductility of the weld.

80. Two bond test specimens were tested according to section

A 615-68 of the ASTM Standards³ (fig. 8). Both specimens cracked on the outside bent portion of the weld; however, the cracks were very small and could be observed only under magnification.

81. <u>Bolted splints.</u> Each bolted splint was fabricated by placing 0.50-in.- (1.27-cm-) diameter high tensile steel bolts (manufacturer's information indicated that the bolt's yield strength was greater than 60,000 psi or 4218.4 kg/cm²) through the 0.50-in.- (1.27-cm-) diameter eyelets which are located at one end of each bar (fig. 9).

^{*} A control test was run on an unwelded portion of the same tie bar specimen.



Fig. 8. Test arrangement used to determine the bending properties of AM2 landing mat tie bar welded splints



Fig. 9. Method used to fabricate AM2 landing mat tie bar bolted splints

82. Two bolted specimens were tested in tension by the same procedure described previously for the welded tensile tests, except that no strain measurements could be made because the extensometer could not be placed over the bolted section.

83. The specimens failed by shearing the bolts at loads of 12,900 lb (5851.3 kg) and 13,000 lb (5896.7 kg), respectively. Since these loads are only approximately 19 percent of the tensile strength of the bar, the method must be considered unsatisfactory; therefore, no additional tests were conducted on bolted splints.

84. <u>Conclusions.</u> On the basis of the above-described test results, the following conclusions were drawn on AM2 landing mat tie bar splints.

a. Although the welded specimens did not meet the specified criteria, welded splints can probably be used satisfactorily

in temporary military construction, if allowable stresses (or the design yield strength) for the splices are reduced by approximately 20 percent.

b. Without modification, bolted splints should not be used because of the probability of shearing the connecting bolts (even high strength bolts) at loads of approximately 19 percent of the tensile strength of the AM2 landing mat tie bar. Modification by slightly increasing the diameter of the eyelet and then using a slightly larger bolt may correspondingly increase the tensile load. However, this is not considered to be a feasible field operation; therefore, as previously stated, only welded splints are recommended at this time.

Group 4

85. Due to the size (1.25-in. or 3.18-cm diameter) and tensile strength of the particular type of wire rope used for beam WR3, a somewhat larger beam cross section of 7 by 15 in. (17.78 by 38.10 cm) was required for a 75-percent balanced design (p_b , ACI Code 318-63⁵), and as for most previous beams, shear reinforcement was provided in the form of concertina wire stirrups. Results of this test, shown in table 12, photograph 17, and plate 16, were as follows:

- a. Initial cracking occurred at a total load of 2000 lb (907.2 kg) with the largest crack being approximately 0.06 in. (0.15 cm) wide and 12.25 in. (31.12 cm) deep. The next significant change (especially in the number of cracks) was noted at a total load of 6000 lb (2721.6 kg) and some of the previously mentioned cracks had grown to about 0.08 in. (0.20 cm) wide and 13.52 in. (34.34 cm) deep. The cracks continued to increase in both size and number, until a sudden failure (probably due to loss of bond between the concrete and reinforcement) occurred at a load of 10,000 lb (4535.9 kg).
- b. Due to the low modulus of the wire rope, beam deflections were large, although they may still be considered acceptable for temporary military construction; however, the low failure load was disappointing. A midspan deflection of 1.50 in. (3.81 cm), equivalent to approximately L/116, was recorded prior to sudden failure.
- <u>c</u>. The predicted load-carrying capacity was 32,280 lb (14,642.0 kg) (excluding bond failure) but actual failure occurred at the previously mentioned load of 10,000 lb (4535.9 kg); therefore, it is evident that only a small portion of the wire rope's strength was used effectively. For

this reason, and in view of the fact that its ultimate moment was only 3.25 times greater than the moment capacity one would expect for a similar unreinforced section (using 1/10 the compressive strength as the tensile strength of the concrete), the beam performance must be considered unsatisfactory.

d. As the tests conducted on beams WR1 and WR2, which contained reinforcement consisting of 3/4-in. (1.90-cm) and 5/8-in. (1.59-cm) wire ropes, respectively, had yielded satisfactory results, it may be concluded that military wire ropes up to perhaps 3/4-in. (1.90-cm) diameters can be used as expedient concrete reinforcement, but ropes with larger diameters should be avoided unless special methods are used to provide end anchorage. The main problems associated with the use of wire rope as expedient reinforcement are its low modulus and the possibility of insufficient bond strength. Both modulus and bond strength vary substantially with rope geometry, type, and size, and are furthermore dependent on the rope's previous use. Obviously for bond the protrusion to diameter ratio of the rope and the effectiveness of grease removal methods will be additional important factors.

86. Based on these considerations and on the results of the three beam tests described, it may be tentatively concluded that only ropes with diameters not in excess of 3/4 in. (1.90 cm) should be used as expedient reinforcement, that the ropes should be carefully treated to remove grease and oil, and that high reinforcement ratios must be utilized to ensure reasonably small deflections and cracks.

PART IV: CONCLUSIONS

87. On the basis of the test results described in the previous parts, the following conclusions can be drawn. It should be emphasized, however, that they are tentative and may be subject to revision as additional test results become available.

Engineering Properties of Expedient Reinforcing Materials

Barbed and concertina wire

88. Both the investigated barbed and the concertina wire possess high yield (0.20-percent-offset method) and tensile strength; however, due to the barbed wire being wrapped (one complete strand consists of two individual wires) and the concertina wire being crimped (one single crimped wire) their tensile moduli in air are substantially lower than those usually obtained for ferrous reinforcement. The following are the average values found for their yield strength, tensile strength, and unrestrained elastic modulus during this investigation.

Material	Yield Strength	Tensile Strength	Tensile Modulus in Air
Barbed	75,000 psi	100,533 psi	19,462,000 psi
wire	(5273.0 kg/cm ²)	(7068.2 kg/cm ²)	(1,368,315 kg/cm ²)
Concertina	146,333 psi	203,480 psi	25,920,433 psi
wire	(10,288.2 kg/cm ²)	(14,306.1 kg/cm ²)	(1,822,388 kg/cm ²)

89. As anticipated, bond proved to be no problem in concrete structural elements reinforced with either barbed or concertina wire due to the small diameter of both wires, the wire deformations, and the additional barbs.

90. Since WES correspondence with local barbed wire distributors indicates that there are more than 500 different types of barbed wire manufactured throughout the world, it is impossible to draw conclusions concerning the general use of barbed wire as expedient reinforcement. Barbed wire of the type investigated in this study (U. S. high tensile steel barbed wire), or barbed wire with similar properties, certainly is a

suitable expedient reinforcing material, but some other types of barbed vire, such as those consisting of a crimped single-strand low-strength wire, are equally certain to give unsatisfactory results.

91. The conclusion reached with regard to concertina wire appears to be more generally valid, since concertina wire is used almost exclusively by military forces and is manufactured to their specifications; hence its properties do not vary nearly as much as those of barbed wire. Wire rope

92. The tensile strengths and unrestrained moduli of military wire ropes depend primarily on their type of centers (hemp or steel); however, use (due to settling the strands around the steel or into the hemp centers) is known to increase the unrestrained modulus;² hence the moduli may vary within a wide range.

93. The tensile strengths of the specimens tested during this investigation ranged from 90,950 psi (6394 kg/cm^2) to 99,000 psi (6960 kg/cm^2) with their tensile moduli varying from 6,170,000 psi $(433,794 \text{ kg/cm}^2)$ to 9,431,000 $(663,065 \text{ kg/cm}^2)$, and in each case the higher values were found for the specimen containing a steel center.

ble to octain complete stress-strain curves; however, from the behavior of the wire ropes under loads, it is expected that the stress-strain curves of the tested wire ropes are fairly linear up to approximately 90 percent of their tensile strength.

95. Due to the diameter contraction of wire rope under loads, bond could be a problem, particularly for ropes with large diameters and hemp centers. This problem can be aggravated by incomplete removal of grease or oil. Thus, the use of ropes with diameters in excess of 5/8 in. (1.59 cm) to 3/4 in. (1.90 cm) is not recommended for expedient field concrete reinforcement.

Landing mat

96. An average yield strength (0.20-percent-offset method) of 48,000 psi (3374.7 kg/cm^2) , an average tensile strength of 52,965 psi (3723.8 kg/cm^2) , and an average elastic modulus of 28,750,000 psi

 $(2,021,326 \text{ kg/cm}^2)$ were found on the samples of M8 pierced steel landing mat tested.

97. Since holes and protrusions in the landing mats provide for mechanical interlocking with the concrete, bond was not expected to be a problem, and no bond problems were experienced in the two beam tests conducted with this type of reinforcement.

Landing mat tie bars

98. The test results indicated an average yield strength of 45,390 psi (3191.2 kg/cm^2), an average tensile strength of 69,310 psi (4873.0 kg/cm^2), and an average tensile modulus of 28,983,300 psi ($2,037,729 \text{ kg/cm}^2$) for six AM2 landing mat tie bar specimens tested. (Four specimens were tested maintaining their original paint, and two were tested with their paint removed by burning with an acetylene torch and brushing with a wire brush.) And, as all individual test results compared within acceptable limits (maximum standard deviation from the mean of approximately 5 percent), it was concluded that removing the bar's paint, as described, did not affect any of the above-matchine properties.

99. The average bond strength of the bars retaining their original paint was 165 psi (11.6 kg/cm²), but after removal of the paint the bond strength rose to 388 psi (27.3 kg/cm²); therefore, only bars with their paint removed are recommended for concrete reinforcement.

Fabrication, Flexural Strength, Shear Strength, Cracking, and Deflections

Barbed or concertina wire

100. For rectangular beam sections, the range of practical reinforcement ratios (area of reinforcement to net beam cross-sectional area) appears to be approximately from 0.5 to 1.0 percent. Higher percentages result in overcrowded sections, while lower percentages appear to give unsatisfactory strengths. The strands must be placed rather closely to accommodate either ratio (as closely as 1/2 in. (1.27 cm) in the higher ratios); therefore, a maximum size aggregate of 3/8 in. (0.95 cm) is recommended for all concrete members in which either barbed or concertina wire is used as reinforcement.

101. Although assembling the individual wires resulted in a slightly smaller effective depth, and thus in a slightly lower flexural strength of the beams, this method is recommended for its practicality and substantial saving in labor.

102. All tests indicate that stirrups fabricated from either U.S. high tensile steel barbed or concertina wire make an efficient expedient shear reinforcement.

103. Due to the lower tensile modulus of barbed or concertina wire, structural elements reinforced with either material will generally have larger cracks and deflections than comparable members reinforced with conventional rebars. However, all tests indicated that if members are reinforced with suitable amounts of either wire (paragraph 100), deflections or cracks should not be a problem in temporary military construction. Wire rope

104. In view of the potential bond problems with larger wire rope, the use of ropes with diameters in excess of 3/4 in. (1.90 cm) for expedient reinforcement is not recommended at this time. Careful removal of oil and grease prior to use is essential.

105. In order to keep beam deflections and cracking within tolerable limits, the low tensile modulus of wire rope should be compensated for with a high reinforcement ratio, equal to or greater than the maximum 0.75p_b ratio permitted by the ACI Code.⁵ This technique of overreinforcing will, however, result in beams with very poor ductility.

106. To ensure utilization of a large portion of the tensile strength of wire rope, beams should be rather deep and preferably have a T section.

107. The above paragraphs indicate that wire rope is not an ideal substitute reinforcement and should perhaps be looked upon as an expedient reinforcing material of last resort.

108. Adequate shear protection can be provided for beams reinforced with wire rope by stirrups fabricated from either barbed or concertina wire.

Landing mat

109. Amounts of reinforcement equal to or somewhat less than that

specified by section 1601 of the ACI Code⁵ are recommended for beams reinforced with sections of M8 pierced steel landing mat. When such amounts of reinforcement are properly placed into beams of adequate depths, all or practically all of the reinforcement's yield strength can generally be used effectively (which is a requirement for the recommended design and analysis procedures).

110. A concrete with a maximum size aggregate of 3/8 in. (0.95 cm) is recommended to ensure a satisfactory cover around the relatively small radii of curvature occurring at both the top and bottom of each section of reinforcement.

lll. Due to the mechanical interlock provided by the holes and protrusions of the landing mats and due to their high tensile modulus (when compared to other materials such as barbed wire, concertina wire, and wire rope), neither cracks nor deflections should present any particular problems in temporary military construction.

112. Although sections of landing mat placed in a rectangular beam section in an upright position appear to be an effective partial shear reinforcement and have in fact prevented shear failures that would have normally occurred in both tested beams, it is at this time recommended to use additional expedient shear reinforcement as a safeguard against premature and brittle failures.

Landing mat tie bars

113. The flexural strength of comparable beams can be improved as much as 50 percent by simply removing the bar's original paint (during this study, the paint was removed with the aid of an acetylene torch and wire brush); therefore, bars retaining any type of paint are not recommended as reinforcement in any circumstances.

114. Beams which are reinforced with discarded AM2 landing mat tie bars should be provided with properly prepared (all bars should have their paint removed for greater bonding strengths) reinforcement in amounts equal to or very near that specified by section 1601 of the ACI Code.⁵

115. Protection against shear failures can be provided by stirrups fabricated from either high tensile steel barbed or concertina wire. Generally, either type requires a rather close spacing; therefore, a concrete utilizing a maximum size aggregate greater than 3/8 in. (0.95 cm) is not recommended for this type of beam fabrication.

116. Again, as with most other expedient reinforcing materials mentioned in this report, deflections or excessive cracking should not present a particular problem when the beams are used in temporary military construction.

Analysis and Design

Barbed wire, concertina wire, wire rope, or landing mats

117. The suggested procedure for designing concrete beams reinforced with either of the mentioned reinforcing materials is as follows.

118. <u>Flexural design.</u> Select a beam cross section and reinforce it with the previously suggested reinforcement ratio (for either of the mentioned materials) and then analyze the section by an ultimate strength analysis (illustrated in Appendix A) recommended by N. C. Sinha and P. M. Ferguson⁷ for concrete members reinforced with a high-strength steel having an indefinite yield point. This procedure is based on the following assumptions:

- a. Plane sections remain plane.
- b. There is no slip between concrete and reinforcement.
- c. Concrete will not take any tensile force.
- d. The concrete ultimate compressive strain is 0.0035.
- e. An equivalent rectangular concrete stress block (Whitney) can be assumed for the concrete in compression.
- <u>f</u>. The information concerning the reinforcement stress-strain curve is available.
- g. Minimum load factors are 1.5 for dead loads and 1.8 for the live loads (ultimate strength design loads given by the ACI Code⁵).

If the selected section does not have the desired strength, the section must be modified and the procedure repeated.

119. <u>Design for shear</u>. The above procedure is recommended for the flexural design; however, sections 1703 (using fy = the 0.20-percent-offset yield strength) and 1706 of the ACI Code⁵ appear to be adequate for

determining the required shear reinforcement for all beams.

120. <u>Combined design</u>. The above combined design procedure is recommended because it has predicted the load-carrying capabilities of all tested beams with adequate accuracy, whereas almost all of the individual test results indicated that a flexural design based on ultimate strength design procedures using a yield strength determined by the 0.20-percentoffset method failed to yield satisfactory results, especially for beams reinforced with barbed wire, concertina wire, and wire rope.

121. Several points, however, should be reemphasized.

- <u>a</u>. If the in-air stress-strain curve of the chosen expedient reinforcing meterial shows an elastic modulus substantially below 30,000,000 psi (21,092,100 kg/cm²), the restraining effects of embedment in concrete should be kept in mind. Depending on beam geometry and reinforcement ratio, a given difference between in-air and embedded behavior of the reinforcement may cause a variable error in the predicted moment capacity.
- b. The conclusions concerning barbed wire are based on results of tests with U. S. high tensile steel barbed wire. Since there are reportedly more than 500 brands of barbed wire, some of which have poor strength properties, the conclusion can certainly not be expected to apply to all kinds of barbed wire.
- c. Similar caution is necessary in the case of wire rope, although contrary to the barbed wire, the *t*-sted wire ropes appear to be on the lower end of reported range of properties,² at least as far as the elastic moduli are concerned. Of all the tested expedient materials, wire rope appears most apt to give rise to deflection, cracking, and bond problems. For this reason only small diameter ropes (diameters not in excess of 3/4 in.) should be used (if wire rope is used at all) and only after careful cleaning. To keep deflections and cracks in reasonable limits, the reinforcing ratios should exceed those allowed by the code, although this will, of course, result in poor ductility.
- d. In beams reinforced with sections of pierced steel landing mat (which have a definite yield point), ACI Code USD may be used, provided the reinforcement ratio and the h/d ratios are small enough to ensure yielding of all reinforcement steel prior to compression failure.

Landing mat tie bars

122. Either of the following flexural designs combined with the recommended shear design procedure appears to be satisfactory for the design of beams reinforced with AM2 landing mat tie bars (both designs are based on the assumption that all paint is removed from the tie bar).

123. <u>Flexural design</u>. Either the working stress or ultimate strength design recommended by the ACI Code $318-63^5$ for the flexural design of concrete members reinforced with plain bars can be used as a guide in designing beams reinforced with discarded AM2 landing mat tie bars; however, the beam tests indicated that the code's allowable bond strength of 160 psi or 11.25 kg/cm² (working stress design) and 250 psi or 17.58 kg/cm² (ultimate strength design) should be reduced by about 20 percent.

124. Design for shear. The most practical method of providing expedient shear reinforcement appears to be the use of stirrups fabricated from either high tensile barbed or concertina wire; therefore, the previously recommended procedure for the design of either barbed or concertina wire stirrups is again recommended for beams reinforced with discarded AM2 landing mat tie bars.

LITERATURE CITED

- 1. Cox, F. B. and Geymayer, H. G., "Expedient Reinforcement for Concrete for Use in Southeast Asia; Preliminary Tests of Bamboo," Technical Report C-69-3, Report 1, Feb 1969, U. S. Army Engineer Waterways Experiment Station, CE, Vicksburg, Miss.
- Davis, H. E., Troxell, G. E., and Wiskocil, C. T., <u>The Testing and In-spection of Engineering Materials</u>, 3d ed., McGraw-Hill, New York, pp 403-407.
- 3. Committee A-1, <u>1969 Book of ASTM Standards</u>, Part 4, 1969, American Society for Testing and Materials, Easton, Md.
- 4. U. S. Army Engineer Waterways Experiment Station, CE, "Handbook for Concrete and Cement," Aug 1949 (with quarterly supplements), Vicksburg, Miss.
- 5. ACI Committee 318, "ACI Standard Building Code Requirements for Reinforcing Concrete," ACI 318-63, 1963, American Concrete Institute, Detroit, Mich.
- 6. Bjuggren, U., "Nomenclature for Phenomena of Failure in Reinforced Concrete Beams," <u>Proceedings, American Concrete Institute</u>, Vol 64, No. 10, Oct 1967, pp 625-633.
- 7. Sinha, N. C. and Ferguson, P. M., "Ultimate Strength with Hig Strength Reinforcing Steel with in Indefinite Yield Point," <u>Proceedings</u>, <u>American Concrete In</u> <u>ite</u>, Vol 61, No. 4, Apr 1964, pp 399-418.

	Elasticity
	of
	Modulus
	and
Table 1	Strength,
	Tensile
	Strength,
	Yield

of Barbed and Concertina Wire

•

bodulus	kg/cm ²		1,480,173	1,124,912	1,499,859	1,368,315		1,859,360	1,939,503	1,668,301	1,822,388
Tensîle M	psi		21,053,000	16,000,000	21,333,000	19,462,000		26,446,300	27,586,200	23,728,800	25,920,433
Strength	kg/cm ²	ed Wire	6,960.4	7,037.7	7,206.5	7,068.2	411	14,367.2	14,306.1	1t, 244.9	14,306.1
Tensile	psi	e Strand of Barb	000'66	100,100	102,500	100,533	<u>Concertina Wire</u>	20H,350	203,480	202,610	203,480
trength ercent- Method)	kg/cm ²	Complet	4,991.8	5,413.6	5,413.6	5,273.0		10,546.1	9,913.3	10,405.4	10,288.2
Yield S (0.20-F Offset	psi		71,000	77,000	77,000	vg 75,000		150,000	141,000	148,000	vg 146,333
Specimen	No.		IMA	BW2	BW3	A1		CWJ	CW2	CW3	Ал

Note: Diameter of a single wire of a barbed wire strand was 0.089 in. (0.23 cm); each complete strand con-sisted of two individual wrapped wires. The diameter of the concertina wire was 0.121 in. (0.31 cm).

Z STUBI

Tensile Strength and Modulus of Elasticity of Typical United States Military Wire Ropes

		Remarks	Tank retriever cable	Jeep wrecker cable	Railway tie cable	
	odulus	kg/cm ²	663,065	433,794	544 , 879	
	Tensile M	psi	9,431,000	6,170,000	7,750,000	
ile	ngth	kg/cm ²	6969	6595	6394	
Tens	Stre	psi	000°66	93,810	90 , 950	
		Wire Rope Type	6 wires; steel center	6 wires; hemp center	6 wires; hemp center	
	meter	EU	0 3.18	5 1.59	0 1.90	
	Dia	Li	1.25	0.62	0.75	
	Snerimen	No.	Ч	Q	£	

Table 3

Yield Strength, Tensile Strength, and Modulus of Elasticity of M8 Pierced Steel Landing Mats

ess of Yield Strength Strength Tensile Modulus	cm psi kg/cm ² psi kg/cm ² psi kg/cm ² Remarks	0.36 48,000 3374.7 52,320 3678.5 28,000,000 1,968,596 Specimen 1 was obtained from panel 3 of bundle 1	0.35 48,000 3374.7 53,610 3769.2 29,500,000 2,074,057 Specimen 2 was obtained from panel 1 of bundle 2	Avg 48,000 3374.7 52,965 3723.8 28,750,000 2,021,326
Id Strength Strength	i kg/cm ² psi kg/cm ²	000 3374.7 52,320 3678.5	000 3374 .7 53,610 3769.2	000 3374.7 52,965 3723.8
Thickness of Yie	in. cm pi	0.140 0.36 48	0.139 0.35 48	Avg 48,
	No.	г	Q	

Table 2

:

Table 4

Yield Strength, Tensile Strength, and Modulus of

Elasticity of AM2 Landing Mat Tie Bars

Note: All specimens were 1.00 in. (2.54 cm) in diameter. * Paint was removed by burning with an acetylene torch and brushing with a wire brush.

	Bars
	Tie
	Mat
	Landing
le 5	AM2
[db]	of
-	Strength
	Bond
	Ultimate

	ce Bond	Igth**	kg/cm ²	28.3	31.4	22.3	21.2										
	Averae	Stren	psi	1402	944	317	388	2									
oved†	Cylinder	ngth*	kg/cm ²	229.2		-	AVA	9									
aint Rem	Batch	Stre	psi	3260		•											
E.		Batch	No.	0.		-											
		Specimen	No.	13	14	15											
	ge Bond	ngth**	kg/cm ²	10.0	8.8	9.8	1.11	10.7	7.7	14.1	17.7	9.4	13.4	13.2	12.9		11.6
	Avera	stre	isd	142	125	139	158	152	109	201	252	134	191	188	184	•	165
Removed	ylinder	lgtn*	kg/cm ²	224.3		_						_			•		Avg
nt Not I	Batch (pure	isd	3190									,		-		
Pai		Batch	No.	-											-		
		Specimen	No.	Ч	S	£	71	5	9	7	8	6	IO	Ц	12		

.

٩

Range of specimens retaining their original paint is 109 psi (7.7 kg/cm²) to 252 psi (17.7 kg/cm²). Range of specimens with paint removed is 317 psi (22.3 kg/cm²) to 446 psi (31.4 kg/cm²). Average of three 28-day tests on 3- by 6-in. (7.62- by 15.24-cm) cylinders. Ultimate 28-day pullout bond strength between 1.00-in.- (2.54-cm-) diameter tie bars and 6-in. (15.24-cm) concrete cubes. Paint removed by burning with an acetylene torch and brushing with a wire brush. Note: *

**

+

Batch	
One-Bag	
for a	
Data	
Mixture	
Concrete	

Table 6

	Volum	e		_
Matanial	ā	c	weign	£
TRTJANZA	cn If	E	Ib	Кg
Type II cement	0.479	0.0136	0.46	42.6
Fine limestone aggregate	2.154	0.0610	358.3	162.5
Coarse limestone aggregate	2.069	0.0586	349.4	158.5
Water	1.297	0.0367	80.8	36.6
Admixtures: None				

Water-cement ratio by weight: 0.86 Slump: 2 + 1/2 in. (5.08 + 1.27 cm) Cement content: 4.5 bags/cu yd (250 kg/m³) Note: See tables 7, 8, 9, 10, and 12 for the strength data of each individual batch.

-

Table 7 Fevults of Flexure Test of Convrete Beams Feinforred with Either Harbed or "converting Wire

	२ ६८ २८ २८ २८		lot reirfor ed f r 'fear	يردية بوريدي بر مرد مرد الردية بوريدي بر مرد مرد		Teinfor wi for onen With barbel wire otirns	ೌರ್ಮಿಟ್ ಗ್ರಾತ್ ಸೆಲ್ '- ಇಗ್ ಹಟಿಕೆ. ಶಿಡಿಕಾರಿಕಿ ಹಟ್ಟಾ ರಿಟಿಗ್';		Feinfor ed for lear with ' no rite dir titra		Feirfor ei for wear With crerting Wire Stirrics	Hallinger ef frig Rear Hallinger ef Halle Auftrige
	0. 		rear	1. 41 7.		r. tete T. tete	tis rete eraties in affre tis		Nurrete rurielit. Efreitit.		'n rete 'r.'hei in 'amfre' in	on rete rushed in ompre lor
el Mean S In	ment at sing an 3º renet: sis		6.559.5	c. ac?. 1		a. 1925. 1	a C		1.21-2		н. 121. н	
Galowster Stress	Reinf roe Failure J Utinate Analy Isi		93.300			97.100	De de		154.500		ECI3 LTT	Ce.
Cirre- ng t e Si.ear	th. Act to ACI quati n th d = .		1752.8	1:24.3		ł	;		ł		1	ł
M ment sp ndi Ultimat	Streng orrding C le5 E 17-2 vit		91 , 380	97,590		;	:		ł		ł	1
	ti al Moment ardin ailare) m-kg		1:77.8	1923.7		1247.5	2015.9		1.16°1		2283.1	1 33/.4
	Theore Ultimate (Disreg Chear F in1b	Group 1	102,235	154,290	Group 2	108 ,2 80	174,990	Troup 3	155,450	Trout 4	198,600	159,480
	num Testel) m-k£		1211.1	1520.9		1392.5	2142.9		1811.1		2 23.6	1,940,1
	Maxit Moment (1 In1b		105,120	:32,000		120,000	136,000		157,200		236,400	169.200
	dapan e tion aximum oad		2.54	.90		3.91	3.19		3.18		01 - 1 - 1	ц. 32
	Defly Defly in.		1.00	50		1.50	1.25		1.25		1.00	1. '0
	Fer ent Feinfor e ment (let Sertion)		0.45	0 .9 .5		D.465	0.960		0.431		0.920	0. 90
	Ctrands of Fein- for ement per Ream		12 (barbed wire ⁾	24 (barbei wire'		12 (barbed wire`	24 (barbed wire)		12 (on er- tina wire)		24 (cn er- tha wire)	24 (barbed wire)
	reust) ferme		223.0	223.1		C* 562	296.0		243.3		2-1.5	2.1.5
	re		Cale	Ser to		410.	195		34.5		ç. 01	ς.
, I	rrete Age When Fertet 18V		a) 3	r N		c) C	•		ŝ,		5	r,
			5	Č.V.		c.No	1 14		1		12	11 - 14 14

•

These for it. for thirt-point lowing of 4- by 9- by "Swim. (10.14- ty 22.96- ty 193.12- m) been.

)

5
Group
Rope,
Wire
Military
Ś
D
with
ed
Reinfor
Beams
Concrete
S
Test
of Flexure
Fesults (

Table 3

Remarks	Beam reinforced for shear with concer- tina wire stirrups	Beam reinforced for shear with concer- tina wire stirrups
Type of Failure	Flexural 'ompres- sive	Flexural 'ompres- sive
tei Mean ss in rrement ailure an Ulti- trength Ysis7 Kg/cm2	5:77.1	2798.2
Calculat Stree Reinf at Fi Using mate St Frai	39,500	39,800
etical mate ent7 m-kg	2663.8	1993.1
Theor Ultin Mam	231,210	173,000
Moment (ed) m-kg	3013.9	2198.2
Maximum (Test in1b	261,600	190,800
pan tition ad chum	2.18	3.12
Mids Defle at Ma in.	0.860	1.230
Percent Reinfore- ment (Net Section)	2.760	1.915
ter of Ropes	1.90	1.59
Diame Wire in.	0.750	0.625
No. of Wire Ropes Per Beam	0	N
-Day crete inder kg/cm2	261.5	261.5
28 C.n. Str Psi	3720	3720
Con- rete Age When Tested days	51	53
Specimen No.	Fean WRI	Beam WR2

Note: Results for third-point loading of 4- by 9- by 78-in. (10.16- by 22.86- by 198.12-m) beams.

-

Table 9

Results of Flexure Test of Concrete Beams Reinforced with Sections of M8 Pierced Steel Landing Mat

Type of Failure	Flexural compres- sive	Flexural compres- sive
ed Mean s in cement ilure n Ulti- rength sis7 kg/cm2	3269.3	1666.3
Calculat Stres Reinfor at Fa Using a mate St Analy psi	46,500	23,700
etical mate ent7 m-kg	1957.9	2487.6
Theor Ulti <u>Mom</u> inlb	169,940	215,920
40ment ad) m-kg	1728.2	2675.5
Maximum N (Teste inlb	150,000	232,200
C III IIII	1.78	1.24
Midspe Deflect at Mari Load in.	0.700	0.490
Percent Reinforce- ment (Net Section)	2.936	8.089
Sections of Mat per Beam	г	£
-Day crete inder kg/cm2	261.5	248.9
28. Conc Cyl Strr Psi	3720	3540
Con- crete Age When Tested days	28	28
Specimen No.	Group 6 LMI	Group 7 LM2

ł

۲

.

)

•

Note: Results for third-point loading of 4- by 9- by 78-in. (10.16- by 22.86- by 198.12-um) beams. Reinforcement was placed as shown in fig. 3c.

	(1) 제품 전 편 [1] [1]	fiital gaint not removed. Fear nit reinfirred for	thear Care at ben A/2-1	ritinal paint re- moved with arety- lene tork and wire brish. Four tot reinfor et for	liear lane ar beam M2-3	Triving) raint re- noved with acety- lene torth ad Vie brush. Feam reinfored for thear with barbed wise reinforme
	ire f	Fond			1627	न्द्र स्टब्स् स्टब्स् स्टब्स्
			·	۰ دیا	4. a	.
it r - Ten Lure	5. 15 -11a.	1 1 1 1 1 1	ц		61 61	се, • - 28
1 50 11 1 A 1 2 3	5* : - : 72 : S		4	т•с.)е.	-1 -1	C. D. 14
11 3- 2012	: - 13 An1 -			15	з .	e.
Near F : * Era*e en.**		¢ .	\$		2.6	; ;
1.1.5 1.5	9	α,	°.	4. 2	at .	
3. 11.1 1. 3. 11.1 1. 3. 11.1 1. 3. 11.1 1.		.:				۲. ۲.
				4 8.		č.
a provincial de la companya de la co La companya de la comp La companya de la comp		and the second	14 (004**			
	्रत्वज्ञ संचय	ີ ຕຳ (•	÷.	· · ·	25 1	Q
rate X r F T time Sett Des Sett Des	146	(Z)	50	14 CE		2
		i u v	Stores .		L	
	N Terto 1 H-H	ċ	1.1.2	1 u u t	a	4
	1. other an 11			د. ۲۵۰	č,	8 10
191	目見	·.		<u>.</u>	; ;	e.
	8	(*) 	e.	1 1	. г0	ć.
1-10014	tett-	Ť.	:	\$	s.	\$.;
			•	đ		÷
		Ċ.	а. С		1.50	
1 - 1 - 1	Are Are	s.,	ł.	i Ci	1 < *)	E e
	1 1 1 1 1 1 1		¥	5 - 5. V	·	* * *

"wee Tet whiched at 13° ity 12- ity 5-in. (390.50- by 30.4°- ity 12.10-em) hours. Inviting and at the third points except fir boun AX-4 which are loaded at midspan. • New Appendix Firexample which adding the multimate treacts and elactic variances.

Ļ

lais 11 Maruts of Floware Jost () Jacrete Pears F Informed with AV2 landlar Vat Tie Pars and in the

Table 11

Results of Tensile Test of Butt-Welded AM2 Landing Mat Tie Bar Splints

Specimen		Yield St (0.20-pe Offset M	rrength srcent- fethod)	Tensile S	Strength	Percent F1.00	
No.		psi	kg/cm ²	psi	kg/cm ²	gation	Remarks
ML		42,500	2988.0	56,430	3967 . 4	4.20	Specimen failed at center of weld
ZM		42,750	3005.6	52,040	3658.8	3.40	Specimen failed at center of weld
æ		42,750	3005.6	54,140	3806.4	3.25	Specimen failed at center of weld
	Avg	142,670	3000.0	54,200	3810.6	3.62	
IC		43,000	3023.2	67,130	4719.7	0.0	Control specimen (not welded)

•

•

۲

Note: Gage length was 8 in. (20.32 cm).

Result of Flexure Test of Concrete Beams Reinforced with 1-1/4-in.- (3.18-cm-) Diameter U. S. Military Wire Rope

ed Mean n Rein- ent at t Using stic sis*	1333.0
Calculat Stress i forceme Failure an Els Analy	18,960
ted Mean In Rein- ent at Using a 1 Ulti- trength rsis*	1281.0
Calcular Stress forceme Failure Modified mate St Analy	18,220
ttical Moment m-kg	10,788.7
Theore Ultimate inlb	936,440
M.Jment ed) m-kg	3341.1
Maximum (Test in1b	290,000
dspan lection Maximum Load	0 3.81
Mi Def at	1.5
Percent Rein- forcement (Net Section)	0.0130
No. of Wire Ropes Per Beam	1
-Day Lorete inder Ength kg/cm2	240.4
26 Cor Cyl Str Psi	3420
Con- crete Age When Tested days	28
Specimen No.	Group 4 WR3

...ote: Fesults for third-point loading of 180- by 15- by 7-in. (457.20- by 38.10- by 17.78-cm) beam. * Ste Appendix B for example using the modified ultimate strength and elastic analyses.

I

-

1

Table 12





a. No load



b. Total load = 3500 lb (1587.6 kg)



c. Total load = 4300 lb (1950.4 kg)



d. Total load = 7500 lb (3401.9 kg)



e. Total load = 8760 lb (3973.5 kg), failure Photograph 1. Crack pattern, beam BW1



a. No load



b. Total load = 4000 lb (1814.4 kg)



c. Total load = 9000 lb (4082.3 kg)



d. Total load = 11,000 lb (4989.5 kg), failure Photograph 2. Crack pattern, beam BW2



a. No load



b. Total load = 3500 lb (1587.6 kg)



c. Total load = 8000 lb (3628.7 kg)



d. Total load = 9500 lb (4309.1 kg)



e. Total load = 10,000 lb (4535.9 kg), failurePhotograph 3. Crack pattern, beam BW3



a. No load



b. Total load = 4500 lb (2041.2 kg)



c. Total load = 8500 lb (3855.5 kg)



d. Total load = 12,000 lb (5443.1 kg)



e. Total load = 15,500 lb (7030.7 kg), failure Photograph 4. Crack pattern, beam BW4



a. Total load = 3000 lb (1360.8 kg)



b. Total load = 5500 lb (2494.8 kg)



c. Total load = 10,000 lb (4535.9 kg)



d. Total load = 12,000 lb (5443.1 kg)



e. O load after failure

Photograph 5. Crack pattern, beam CWl


a. No load



b. Total load = 3000 lb (1360.8 kg)



c. Total load = 5000 lb (2268.0 kg)



d. Total load = 8000 lb (3628.7 kg)



e. Total load = 13,000 lb (5896.7 kg)

Photograph 6. Crack pattern, beam CW2 (1 of 2 sheets)



f. Total load = 18,000 lb (8164.7 kg)



g. Total load = 19,700 lb (8935.8 kg), failure



h. Closeup at failurePhotograph 6 (2 of 2 sheets)



a. No load



b. Total load = 4000 lb (1814.4 kg)



c. Total load = 6000 lb (2721.6 kg)



d. Total load = 11,000 lb (4989.5 kg)



e. Total load = 13,000 lb (5896.7 kg)

Photograph 7. Crack pattern, beam BW5 (1 of 2 sheets)



f. Total load = 14,100 lb (6395.7 kg), failure



g. Closeup at failure

Photograph 7 (2 of 2 sheets)



a. No load



b. Total load = 5000 lb (2268.0 kg)



c. Total load = 8000 lb (3628.7 kg)



d. Total load = 12,000 lb (5443.1 kg)



e. Total load = 20,000 lb (9071.9 kg)

Photograph 8. Crack pattern, beam WRl (1 of 2 sheets)



f. Total load = 21,800 lb (9888.3 kg), failure



g. Closeup at failure
Photograph 8 (2 of 2 sheets)



a. No load



b. Total load = 3000 lb (1360.8 kg)



c. Total load = 5000 lb (2268.0 kg)



d. Total load = 10,000 lb (4535.9 kg)
Photograph 9. Crack pattern, beam WR2 (l of 2 sheets)



e. Total load = 15,900 lb (7212.1 kg), failure



f. Closeup at failure
Photograph 9 (2 of 2 sheets)



a. No load



b. Total load = 3000 lb (1360.8 kg)



c. Total load = 5000 lb (2268.0 kg)



d. Total load = 8000 lb (3628.7 kg)



e. Total load = 12,000 lb (5443.1 kg)
Photograph 10. Crack pattern, beam LML (1 of 2 sheets)



f. Total load = 12,500 lb (5669.9 kg), failure



g. Closeup at failure Photograph 10 (2 of 2 sheets)



a. No load



b. Total load = 4000 lb (1814.4 kg)



c. Total load = 9000 lb (4082.3 kg)



d. Total load = 18,000 lb (8164.7 kg)

Photograph 11. Crack pattern, beam LM2 (1 of 2 sheets)



e. Total load = 19,350 lb (8777.0 kg)



f. Closeup at failure
Photograph ll (2 of 2 sheets)





a. Total load = 3500 lb (1587.6 kg)

b. Total load = 8500 lb (3855.5 kg)



c. Total load = 10,500 lb
 (4762.7 kg), failure

Photograph 12. Crack pattern, beam AM2-1



a. Total load = 3000 lb (1360.8 kg)



b. Total load = 5500 lb (2494.8 kg)



c. Total load = 9000 lb (4082.3 kg)



d. Total load = 10,500 lb
 (4762.7 kg), failure

Photograph 13. Crack pattern, beam AM2-2



a. Total load = 6500 lb (2948.4 kg)





c. Total load = 13,500 lb (6123.5 kg)



d. Total load = 16,000 lb
 (7257.5 kg), failure

Photograph 14. Crack pattern, beam AM2-3



a. Total load = 5500 lb (2494.8 kg)



b. Total load = ll,000 lb (4989.5 kg)



c. Total load = 16,000 lb (7257.5 kg)



d. O load after failure

Photograph 15. Crack pattern, beam AM2-4



a. Total load = 4000 lb (1814.4 kg)



b. Total load = 15,000 lb (6803.9 kg)



c. Total load = 22,000 lb (9979.0 kg)



d. Total load = 22,800 lb (10,341.9 kg), failure

Photograph 16. Crack pattern, beam AM2-5



a. No load



b. Total load = 2000 lb. (907.2 kg)



c. Total load = 6000 lb (2721.6 kg)

d. Total load = 10,000 lb
 (4535.9 kg), failure

Photograph 17. Crack pattern, beam WR3





PLATE I



PLATE 2



.







.













PLATE 9

10 m =







PLATE II



•

2





·





PLATE 15



APPENDIX A: SINHA-FERGUSON ANALYSIS

1. The following is a typical example (beam BW5) illustrating the Sinha-Ferguson method⁷ used to analyze the beams which were reinforced with either barbed wire, concertina wire, wire rope, or sections of M8 pierced steel landing mat.



Fig. Al

2. The subsequent computations are based on the assumptions in paragraph 118 of the main text, a concrete compressive strength of 3720 psi (261.5 kg/cm^2) , and a reinforcement area of 0.298 in.² (1.922 cm^2) .

- 3. Assume K_ud = 2.25 in. or 5.72 cm. <u>a</u>. From fig. Alc: C = (0.85)(2.25 in.)(0.85)(3720 psi)(4 in.) = 24,189 lb or 10,971.9 kg.
 - <u>b</u>. From fig. Alb: $\frac{0.0035}{2.25} = \frac{\epsilon_R}{7.50 - 2.25}$ $\epsilon_R = 0.00817$
 - <u>c</u>. From barbed wire stress versus strain curve (plate 1), $f_{\rm R} = 82,300$ psi or 5786.3 kg/cm².
 - <u>d</u>. $T = (A_R)(f_R) = (0.298 \text{ in.}^2)(82,300 \text{ psi}) = 24,525 \text{ lb or}$ 11,124.4 kg.
 - e. T C > 200 lb or 90.72 kg ; therefore, must assume another value for K_ud .
- 4. Assume $K_{u}d = 2.27$ in. or 5.77 cm.
 - <u>a</u>. From fig. Alc: C = (0.85)(2.27 in.)(0.85)(3720 psi)(4 in.) = 24,404 lb or 11,069.5 kg.
 - b. From fig. Alb: $\frac{0.0035}{2.27} = \frac{\epsilon_R}{7.50 - 2.27}$ $\epsilon_R = 0.00806$
 - <u>c</u>. From barbed wire stress versus strain curve (plate 1), $f_R = 82,000$ psi or 5765.2 kg/cm².
 - <u>d</u>. $T = (A_R)(f_R) = (0.298 \text{ in.}^2)(82,000 \text{ psi}) = 24,436 \text{ lb or}$ 11,084.0 kg.
 - e. T C = 32 lb; therefore, assume T = C.

f.
$$M = C \left(d - \frac{a}{2} \right)$$

 $a = 0.85K_u d = (0.85)(2.27 \text{ in.}) = 1.93 \text{ in. or } 4.90 \text{ cm}$
 $\frac{a}{2} = \frac{1.93 \text{ in.}}{2} = 0.965 \text{ in. or } 2.45 \text{ cm}$
 $M = 24,404 \text{ lb } (7.50 \text{ in. } - 0.965 \text{ in.})$
 $M = 159,480 \text{ in.-lb or } 1837.4 \text{ m-kg}$

APPENDIX B: ELASTIC AND ULTIMATE STRENGTH ANALYSES OF BEAMS REINFORCED WITH AM2 LANDING MAT TIE BARS

1. The following is a typical example (beam AM2-5) illustrating the elastic analysis used to estimate the reinforcement stress at failure.



Fig. Bl

2. The subsequent computations are based on the following assumptions.

a. f'_c = 4200 psi or 295.3 kg/cm².
b. d = 10.50 in. or 26.67 cm.
c. A_R = 1.57 in.² or 10.13 cm².
d. Weight of concrete = 145 pcf or 2322.9 kg/m³.
e. E_c = W^{1.5} 33f'_c (from ACI Code 318-63⁵).
f. E_R = 28,150,000 psi or 1,979,142 kg/cm² (average of specimens with paint removed).
g. Straight-line strain and stress distribution.
h. Perfect bond between reinforcement and concrete until failure.

$$C = \frac{1}{2} f_{c} bkd = T = A_{R} f_{R}$$
$$A_{P} E_{P} \epsilon_{P} = \frac{1}{2} E_{c} \epsilon_{c} bkd$$

$$\frac{\epsilon_{c}}{kd} = \frac{\epsilon_{R}}{d - kd}$$

$$\begin{aligned} \epsilon_{\rm c} &= \frac{\epsilon_{\rm R}({\rm kd})}{{\rm d}-{\rm kd}} \\ \frac{1}{2} (3.73 \times 10^6 \text{ psi}) \epsilon_{\rm R}({\rm kd})(5 \text{ in.})({\rm kd}) \\ &= (1.57 \text{ in.}^2)(28.15 \times 10^6 \text{ psi})(\epsilon_{\rm R})(10.5 \text{ - kd}) \\ 9.325 \text{ kd}^2 &= 464.05 \text{ - } 44.196 \text{ kd} \end{aligned}$$

kd = 5.07 in. or 12.88 cm

5. From fig. Blc:

$$M = (10.5 \text{ in.} - \frac{5.07 \text{ in.}}{3}) \text{ T}$$

$$M = (10.5 \text{ in.} - 1.69 \text{ in.})(1.57 \text{ in.}^2)(f_R)$$

$$M = 501,600 \text{ in.-lb (from test of beam)} = 13.832 \text{ in.}^3(f_R)$$

$$f_R = 36,264 \text{ psi}$$
Use $f_R = 36,260 \text{ psi or } 2549.3 \text{ kg/cm}^2$

6. The following is a typical example of the modified ultimate strength analysis used to estimate the beam's (beam AM2-5) reinforcement stress at failure.

7. The following computations are valid providing the assumptions are made.

- <u>a.</u> $f'_{c} = 4200 \text{ psi or } 295.3 \text{ kg/cm}^2$.
- b. d = 10.50 in. or 26.67 cm.
- <u>c</u>. $A_{R} = 1.570 \text{ in.}^{2} \text{ or } 10.126 \text{ cm}^{2}$.
- d. Straight-line distribution of stresses until the effective bond strength of the reinforcement is reached and then continuous slippage between the reinforcement and concrete at a constant tensile strength resulting in a bilinear resistance function equivalent to the bilinear stress-strain curve assumed in ACI Code 318-63⁵ (fig. B2).
- e. Validity of standard assumptions for ultimate strength design, e.g., straight-line strain distribution, Whitney stress block, ultimate concrete strain of 0.003.
- <u>f</u>. Due to the assumptions <u>d</u> and <u>e</u>, equation 16-1 of the ACI Code $318-63^5$ may be used by letting $\phi = 1$.



Fig. B2

8. From fig. B2c: $M = C(JD) = 0.85f'_{c} \ 0.85K_{u}db \left(d - \frac{a}{2}\right)$ M = 501,600 in.-lb (from test of beam) M = 501,600 in.-lb $= (0.85)(4200 \text{ psi})(0.85)(K_{u}d)(5 \text{ in.})(10.5 \text{ in.} - \frac{a}{2})$ M = 501,600 in.-lb $= (0.85)(4200 \text{ psi})(0.85)(K_{u}d)(5 \text{ in.})(10.5 \text{ in.} - 0.425K_{u}d)$ $501,600 = 159,311.25K_{u}d - 6448.31K_{u}d^{2}$ $K_{u}d^{2} - 24.71K_{u}d + 77.79 = 0$ $K_{u}d = 3.70 \text{ in. or } 9.398 \text{ cm}$ $M = A_{R}f_{R}(10.5 - \frac{a}{2}) = A_{R}f_{R}(10.5 - 0.425K_{u}d)$ $501,600 \text{ in.-lb} = 1.57 \text{ in.}^{2} f_{R}(10.5 \text{ in.} - 1.572 \text{ in.})$ $f_{R} = \frac{501,600 \text{ in.-lb}}{1.57 \text{ in.}^{2}(8.928 \text{ in.})} = 35,785 \text{ psi}$ Use 35,790 psi or 2516.3 kg/cm²

Uncl	assi	fied
------	------	------

		and the second se	
urity	Class	ification	

Security Classification			
DOCUMENT CONTR	OL DATA - R &	D and when the a	ment execution classified)
(Security classification of lifle, body of abstract and indexing at 1. ORIGINATING ACTIVITY (Corporate author)	2	A. REPORT SE	CURITY CLASSIFICATION
II C Amer Engineen Heterroug Experiment S	tation	Unclassi	ified
Vicksburg, Mississippi	2	b. GROUP	
EXPEDIENT REINFORCEMENT FOR CONCRETE FOR U TESTS OF BARBED WIRE, CONCERTINA WIRE, WIF BAKS	ISE IN SOUTHE. RE ROPE, LAND	AST ASIA; ING MAT, A	Report 2, PRELIMINARY AND LANDING MAT TIE
4. DESCRIPTIVE NOTES (Type of report and inclusive dates) Report 2 of a series			
5. AUTHOR(S) (First name, middle initial, last name)			
Frank B. Cox Helmuth G. Geymayer			
S. REPORT DATE	78. TOTAL NO. OF	PAGES	7b. NO. OF REFS
March 1970	100		1
CONTRACT OR GRANT NO.	SA. ORIGINATOR'S	REPORT NUMB	SER(S)
& PROJECT NO.	Technical	Report C-6	69-3, Report 2
e.	9b. OTHER REPOR this report)	T NO(S) (Any of	her numbers that may be assigned
4			
10. DISTRIBUTION STATEMENT	L		
This document has been approved for public unlimited.	release and	sale; it:	s distribution is
11. SUPPLEMENTARY NOTES	12. SPONSORING M	LITARY ACTI	VITY
Time)	Office, Ch Washington	ief of Eng , D. C.	gineers, U. S. Army
^{13. ABSTRACT} This is the second of a series of in Southeast Asia. This report concerns ma operations areas, specifically, barbed and landing mat tie bars. The most important en- sile strength, elastic modulus, and bond) o crete beams were cast and tested to determine forcement and to develop design procedures. as expedient reinforcement, but due to its least desirable. Wire rope larger than $3/4$ mended as expedient reinforcement. Paint si bars to make them suitable as reinforcement to obtain a sufficient length of reinforcement rather than by bolting. Barbed and concert approximately six strands each to reduce fa forcement is recommended for all types of r the M8 landing mat tested provides effective sections are placed in an upright position. rups were found to provide sufficient exped ultimate strength (Sinha-Ferguson) method i reinforced with barbed wire, concertina wir working stress or ultimate strength design mended for tie bar reinforcement. Shear re ACI Code procedures.	reports on e terials gener concertina wi ngineering pr f the materia ne the suitab Each of the method of fab in. (1.90 cm hould be remo . If it is n ent, the bars ina wire shot brication tin einforcement e partial she Either bark ient shear re s recommended e, wire rope according to	expedient rally avai re, wire operties als were d pility of material prication, a) in diam oved from necessary s should be rested, a ear reinfo bed or com einforcement for the , or landi ACI Code	reinforcement for use lable near theater of rope, landing mat, and (yield strength, ten- letermined and 17 con- the materials as rein- .s tested can be used , wire rope is the meter is not recom- AM2 landing mat tie to join the tie bars be joined by welding aced in assemblies of resent shear rein- although the shape of orcement when the metrina wire stir- ent. A modified design of beams ing mat. Either 318-63 is recom- ovided according to
DD , NOV 1473 REPLACES DD FORM 1473, 1 JAN 64, V	WIGH 18	Uncl	assified
	CONTRACTOR SHE IN THE SECOND	Securit	y Classification

Security Classification	sification				K C	
KEY WORDS	ROLE	WT	ROLE	WT	ROLE	WT
Expedient reinforcement						
Landing mats						
Reinforced concrete						
Southeast Asia						
Tie bars						
Wire	i					
Wire rope						
				1.00		
	•					
		1. C.				

Unclassified

